ssamanas. FCC RADIO TEST REPORT Report No. : FR4111080

EUT Mode 802.11ax HE40 242RU62

Plot on Channel 6405 MHz Plot on Channel 6485 MHz

Spectrum ‘%‘ pectrum ‘%‘

Ref Level 15,52 dém  Offset 26.32 dB Mode Auto Sweep RefLevel 16,11 dBm  Offset 27.11 dp Mode Auto Sweep
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CF 6.405 GHz 1001 pts Span 165.248 MHz | |( CF 6.485 GHz 1001 pts pan 164.352 MHz

Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None

Peak Power -6.70 dBm RBW 1.000 MHz Peak Power -5.66 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit

92,624 MHz | -61.968 MHz 1.000 MHz 6.32262 GHz -56.58 dbm -45,68 db -5.60 db 82,176 MHz | -61.632 MHz 1.000 MHz 5.40858 GHz -56.52 dbm -50.85 cb -10.,85 db
-61.968 MHz 41,312 MHz 1.000 MHz 6.34311 GHz -56.73 dBm -50.03 dB -10.08 d& -61.632 MHz 41,088 MHz 1.000 MHz 6.42345 GHz -56.60 dBm -50.94 dB -10.99 d8
41312 MHz | -21.656 MHz 1.000 MHz 6.36377 GHz -56.77 dBm -50,07 dB 22,10 dB 41088 MHz | -21.544 MHz 1.000 MHz 6.46321 GHz -48.41 dBm -42.75 dB -22 65 dB
21656 MHz | -20,656 MHz 1,000 MHz 6.38343 GHz -49,26 dBm -42,56 d -24,23dB 21544 MHz | 20,544 MHz 1,000 MHz 5.46354 GHz -49,04 dbm 42,38 dB -24,05 d
20,656 MHz 21,656 MHz 1,000 MHz 6.42657 GHz -40,02 dBm -33.32 dB -14,59 dB 20,544 MHz 21,544 MHz 1,000 MHz 650646 GHz -37.57 dBm -32.31dB -13.57 dB
21,656 MHz 41,312 MHz 1.000 MHz 6.42674 GHz -41,36 dbm -34.66 db -14.62 db 21.544 MHz 41,088 MHz 1.000 MHz 56.50663 GHz -38.40 dbm -32.74 0B -12,71d8
41.312 MH2Z 61,968 MH2 1,000 MHz 65.46689 GHZ -56.73 dBm -50,02 dB -10,07 d8 41.088 MH2Z 61.632 MH2 1.000 MHz 6.54655 GH2 -56.43 dBm -50.77 dB -10.82 dB
61.968 MHz 82,624 MHz 1,000 MHz 6.47961 GHz -56.59 dBm -49,89 dB -9.89 dB 61.632 MHz 82,176 MHz 1,000 MHz 655756 GHz -56.26 dBm -50.60 db -10,60 dB

Plot on Channel 6525 MHz Plot on Channel 6885 MHz

Spectrum ‘%‘ pectrum EV'-]
RefLevel 16.34 dBm  Offset 27.34dp Mode Auto Sweep RefLevel 16.57 dBm  Offset 27.57 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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CF 6.525 GHz 1001 pts pan 164.416 MHz | |(CF 6.885 GHz 1001 pts Span 165.952 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -6.30 dBm RBW 1.000 MHz Peak Power -6.75 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-92.208 MHz | -61.656 MHz 1.000 MHz 6.45833 GHz -56.21 dBm -49,51 db 5,51 de -B2.976 MHz | -62.232 MHz 1.000 MHz 6.80260 GHz -55.45 dbm -48.70 db -8.70 db
-61.656 MHz 41,104 MHz 1.000 MHz 6.46343 GHz -56.22 dBm -49.93 dB -9.938 d8 -62.232 MHz 41,488 MHz 1.000 MHz 6.82285 GHz -55.57 dBm -48.82 db -8.87 dB
41,104 MHz | -21.552 MHz 1.000 MHz 6.48414 GHz -56.16 dBm -49,86 dB 2157 dB 41488 MHz | 21,744 MHz 1.000 MHz 6.84353 GHz -55.28 dBm 48,54 dB 20,57 dB
21552 MHz | -20.552 MHz 1,000 MHz 6.50353 GHz -48,48 dBm -42,19 d8 -23.85d8 21744 MHz | -20.744 MHz 1,000 MHz 6.86334 GHz -48.42 dBm 41,57 dB 23.33dB
20552 MHz 21,552 MHz 1,000 MHz 6.54647 GHz -39,10 dBm -32.81dB -14,43 dB 20,744 MHz 21,744 MHz 1,000 MHz 6.90666 GHz -39.37 dBm -32.62 dB -14.23 dB
21552 MHz 41,104 MHz 1,000 MHz 654663 GHz -39,22 dBm -32,93 dB -12,90 dB 21744 MHz 41,488 MHz 1,000 MHz 6.90683 GHz -39.90 dBm -33.15dB -13.11dB
41.104 MH2Z 61.656 MH2 1.000 MHz 6.58657 GHZ -56.03 dBm -49.73 dB -9.78 d8 41.488 MH2Z 62,232 MH2 1.000 MHz 6.94715 GH2 -55.03 dBm -48.28 dB -8.33dB
61655 MHz 82,208 MHz 1,000 MHz 659611 GHz -55,94 dBm -49,65 dB 9,65 di 62232 MHz 82,976 MHz 1,000 MHz 6.95545 GHz -54.99 dBm -48.23 dB -8.23 di:
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Plot on Channel 7005 MHz

Ref Level 16.26 dBm
SGL Count 100/100

Offset 27.26 dB Mode Auto Sweep

Plot on Channel 7085 MHz

Ref Level 16.54 dém
SGL Count 100/100

offset 2754 dg Mode Auto Sweep
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CF 7.005 GHz 1001 pts Span 162.304 MHz | | CF 7.085 GHz 1001 pts Span 162.816 MHz

Spectrum Emission Mask
Peak Power

Standard: None

-7.08 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-81.152 MHz -60.864 MHz 1.000 MHz 6.92653 GHz -55.18 dBm -48,10 d@
-60.854 MHz | -40.576 MHz 1,000 MHz 6.94422 GHz -55.38 dém -48.20 dB
-40.576 MHz -21.2688 MHz 1.000 MHz 6.96451 GHz -55.27 dBm -48.19 dB
-21.288 MHz -20.288 MHz 1.000 MHz 6.98380 GHz -48.82 dBm -41.74 dB
20.288 MHz 21,288 MHz 1,000 MHz 7.02620 GHz -38.70 dBm -31.62 dB
21.288 MHz 40.576 MHz 1,000 MHz 7.02653 GHz -39.12 dBm -32,04 dB
40576 MHz 60,864 MHz 1,000 MHz 7.06578 GHz 57,81 dBm -50,73 dB
60.864 MHz A1.152 MHz 1.000 MHz 7.06595 GHz -57.79 dBm 50.71 dB

ALimit
-6,10 dB
35dp
-20.23 dB
-23.40 dB
-13.28 dB
-11,94 dB
-10.78 dB
-10.71 dB

Spectrum Emission Mask
Peak Power

Standard: None

-6.20 dBm RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
81408 MHz | -61,056 MHz 1.000 MHz 7.00742 GHz ~56.70 dBm -50.50 cB
6LOSE MHz | -40.704 MHz 1,000 MHz 7.02403 GHz -56.88 dBm 50,57 dB
-40.704 MHz | -21,352 MHz 1,000 MHz 7.06357 GHz -48.08 dBm -41.38 dB
21,352 MHz | -20.352 MHz 1,000 MHz 7.06373 GHz -48.44 dBm -42.24 dB
20.352 MHz 21,352 MHz 1,000 MHz 7.10627 GHz -37.93 dBm -31.72 dB
21352 MHz 40,704 MHz 1,000 MHz 7.10643 GHz -38.26 dBm 32,05 dB
40,704 MHz 61,056 MHz 1,000 MHz 7.14597 GHz 57.62 dBm 51,42 dB
61.056 MHz 81,408 MHz 1,000 MHz 7.15167 GHz -57.73 dBm 51,53 dB
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Plot on Channel 5985 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15.58 dém  Offset 26.56 db Mode Auto FFT Ref Level 15,79 dém  Offset 26.79 dp Mode Auto FFT
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CF 5.985 GHz 1001 pts Span 325.12 MHz | |(CF 6.225 GHz 1001 pts Span 324.992 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.94 dBm RBW 1.000 MHz Peak Power -6.26 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-162.560 MHz | -121,520 MHz 1.000 MHz 5.83853 GHz -55.16 dbm -#5,22 db 5,22 db -162.436 MHz | -121,872 MHz 1.000 MHz 6.07637 GHz -55.16 cbm 48,52 d -8.52 db
-121.920 MHz -81.280 MHz 1.000 MHz 5.86324 GHz -55.33 dBm -49,39 dB -9.44 d8 -121.872 MHz -81.248 MHz 1.000 MHz 6.10329 GHz -55.96 dBm -4G.70 dB -9.75 d8
81280 MHz | 41,640 MHz 1.000 MHz 5.94320 GHz -4+1.26 dBm -35,32 dB -15.28 dB 81,248 MHz | 41,624 MHz 1.000 MHz 6.18321 GHz -41,30 dBm -35.04 dB -15.01d8
41640 MHz | -40,640 MHz 1,000 MHz 5.94353 GHz -39,94 dBm -34,00 dB -17,34d8 41624 MHz | -40,624 MHz 1,000 MHz 5.18354 GHz -41,76 dBbm 3552 dB -18,85 dB
40,640 MHz 41,640 MHz 1,000 MHz 6.02647 GHz -39,13 dBm -33.18 dB -16,52 dB 40,624 MHz 41,624 MHz 1,000 MHz 5.26646 GHz -32.02 dbm -32.83 cb -16,16 db
41640 MHz 81,280 MHz 1.000 MHz 6.02680 GHz -41,03 dbm -35,00 db -15.06 dB 41.624 MHz 81,248 MHz 1.000 MHz 56.26679 GHz -39.93 dbm -33.66 dB -13.63 dB
81.280 MH2Z 121,920 MH2 1,000 MHz 6.10578 GH2Z -56.52 dBm -50,58 dB -10.91 d8 81.248 MH2Z 121.872 MH2 1.000 MHz 6.34671 GH2 -56.55 dBm -50.29 dB -10.33 d8
121.920 MHz | 162,560 MHz 1,000 MHz 6.13667 GHz -55.17 dBm -49,23 dB 9,23 dB 121872 MHz | 162.496 MHz 1,000 MHz 6.35256 GHz -55.,69 dBm -49,42 dB 9,42 dB
Dat Dat 16:
Spectrum ‘%‘ pectrum EV'-]
Ref Level 15.96 dem  Offset 26.36 db Mode Auto FFT Ref Level 16,27 dém  Offset 27.27 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 6.385 GHz 1001 pts Span 324.992 MHz | |(CF 6.465 GHz 1001 pts Span 325.12 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -6.94 dBm RBW 1.000 MHz Peak Power -5.59 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.436 MHz | -121,872 MHz 1.000 MHz 5.2314% GHz -55.30 dbm ~48,36 db -8.36 db -162.560 MHz | -121,520 MHz 1.000 MHz 5.30260 GHz 54,56 dbm 48,57 d -8.57 dbs
-121.872 MHz -81.248 MHz 1.000 MHz 6.26394 GHz -55.80 dBm -48.85 dB -9.09 d& -121.920 MHz -81.280 MHz 1.000 MHz 6.34324 GHz -54.97 dBm -4G.38 db -9.43 dB
81,248 MHz | 41,624 MHz 1.000 MHz 6.34321 GHz -4+1,36 dBm -34.42 dB -14,39 dB 81280 MHz | 41,640 MHz 1.000 MHz 6.42320 GHz -41,26 dBm -35.67 B -15.64 dB
41624 MHz | -40,624 MHz 1,000 MHz 5.34354 GHz -41,13 dBm -34,19 d -17.52dB 41640 MHz | -40,640 MHz 1,000 MHz 5.42353 GHz -41,19 dBm -35.61dB -18.94 db
40,624 MHz 41,624 MHz 1,000 MHz 6.42646 GHz -40,51 dBm -33,57 dB -16.50 dB 40,640 MHz 41,640 MHz 1,000 MHz 650647 GHz -40.28 dBm -34.70 cB -18.03 cb
41.624 MHz 81,248 MHz 1.000 MHz 5.42679 GHz -41,32 dbm -34,38 db -14,35 db 41640 MHz 81,280 MHz 1.000 MHz 56.50680 GHz -40.54 dBm -34.95 db -14.92 db
81.248 MH2Z 121.872 MH2 1.000 MHz 6.50671 GH2 -55.93 dBm -49.04 dp -9.08 d8 81.280 MH2Z 121,920 MH2 1.000 MHz 6.58676 GHZ -55.86 dBm -50.27 dB -10.32 dB
121872 MHz | 162.496 MHz 1,000 MHz 6.50703 GHz -54.,49 dBm -47 55 dB -7.55 dB 121.920 MHz | 162,560 MHz 1,000 MHz 6.61472 GHz -54,39 dBm -48,81 db -8.81 di
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Plot on Channel 6625 MHz Plot on Channel 6705 MHz

Spectrum %] Spectrum '%’
Ref Level 16,45 dem  Offset 27.45 dg Mode Auto FFT Ref Level 16,46 dem  Offset 27.46 dg Mode Auto FFT
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CF 6.625 GHz 1001 pts Span 325.12 MHz | | CF 6.705 GHz 1001 pts Span 825.248 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.23 dBm RBW 1.000 MHz Peak Power -5.43 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | REBW | Frequency Power Abs Power Rel ALimit
162,560 MHz | -121,920 MHz 1,000 MHiz 6.4902+ GHz -54.58 dbm ~49,35 db 9.35d8 162,624 MHz | -121,968 MHz 1,000 MHiz 657149 GHz 54,33 dbm -48,90 dB -8.90 OB
-121.920 MHz | -B1,280 MHz 1,000 MHz 550324 GHz 54,81 dBm -49,58 dB 9,62 dB -121.968 MHz | -B1,312 MHz 1,000 MHz 6.56385 GHz 54,50 dbm -49.06 db -9.30 db
91,280 MHz | -41,640 MHz 1.000 MHz 656320 GHz -40.68 dbm -35.44 db -15.41 dp 91,312 MHz | 41,656 MHz 1.000 MHz 6.66318 GHz 41,18 dbm -35.76 cb -15.73 cb
41640 MHz | -40.640 MHz 1.000 MHz 6.58353 GHz -38,96 dBm -33.72 dB -17.05 dB 41656 MHz | -40.656 MHz 1.000 MHz 6.66351 GHz -40.07 dbm -34.64 0B -17.97 db
40,640 MHz 41,640 MHz 1.000 MHz 6.66647 GHz -39.83 dBm -34,59 dB -17.93 dB 40,656 MHz 41,656 MH2 1.000 MHz 6.74643 GHz -40,23 dBm 34,79 dB -18.13 dB
41,640 MHz 81,280 MHz 1,000 MHz 5.66680 GHz -40,27 dBm -35,04 dB -15,01d8 41,656 MHz 81,312 MHz 1,000 MHz 6.74602 GHz -40,51 dbm -35.08 db -15.05 db
81.280 MHz | 121,920 MHz 1.000 MHz 6.74676 GHz -55.15 dBm -49,92 dB -9.97dp 81.312 MHz | 121,968 MHz 1.000 MHz 6.82615 GHz -55.60 dBm 50.17 dB -10.41dB
121.920 MHz | 162.560 MHz 1.000 MHz 5.74708 GHz -54,33 dbm 49,10 dB -5.10 db 121968 MHz | 162,624 MHz 1.000 MHz 6.826876 GHz -54.05 dBm 48,66 db -8.66 db

Plot on Channel 6865 MHz Plot on Channel 6945 MHz

Spectrum %] Spectrum '%’
Ref Level 16,52 dBm  Offset 27.52 d8 Mode Auto FFT RefLevel 16,31 dBm  Offset 27.31 d8 Mode Auto FFT
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CF 6.865 GHz 1001 pts Span 324.736 MHz | | CF 6.945 GHz 1001 pts Span 324.864 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.68 dBm RBW 1.000 MHz Peak Power -6.24 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.368 MHz | -121,776 MHz 1,000 MHz 6.71708 GHz -53,84 dBm -48.16 db -8.16 08 -162.432 MHz | -121,824 MHz 1,000 MHz 6.76338 GHz -54.01 dBm ~47.78 0 7.78 0B
-121.776 MHz | -8L.164 MHz 1,000 MHz £.74339 GHz -54.46 d&m -48.78 dB .83 d8 -121.824 MHz | -81.216 MHz 1,000 MHz £.82366 GHz 54,71 dBm 48,47 dB 5.61dB
91,184 MHz | 41,582 MHz 1,000 MHz 6.82325 GHz -41,33 dBm -35.65 db -15.62 dB 81216 MHz | -41.608 MHz 1,000 MHz 6.90323 GHz -40.38 dBm -34.15 dB -14.12 dB
41,502 MHz | -40.592 MHz 1,000 MHz 6.82357 Ghz -39,45 dBm -32.77 dB -17.10 d8 41,608 MHz | -40.608 MHz 1,000 MHz 6.90356 GHz -40.98 dBm -34.74 dB -18.08 dB
40,532 MHz 41,592 MHz 1.000 MHz 690643 GHz -40,43 dBm -34.80 dB -18.14d 40,608 MHz 41,608 MHz 1,000 MH2 6.98644 GHz -41,38 dBm -35.14 0B -18.47 dB
41592 MHz 81,184 MHz 1,000 MHz 6.90675 GHz -41,52 dBm -35.84 dB -15.81d8 41,608 MHz 81,216 MHz 1,000 MHz 6.98677 GHz -40.31 dBm -34.07 dB -14.04 dB
BL184MHz | 121.776 MHz 1,000 MHz 6.38596 GHz -54,94 dBm -49.26 dB 250 dB BL216 MHz | 121,824 MHz 1,000 MHz 7.06601 GHz 57,14 dBm 50,31 dB -11.15dB
121,776 MHz | 162,368 MHz 1,000 MHz 7.01552 GHz -56,06 dBm 50,38 db -10.38 dB 121.624 MHz | 162,432 MHz 1,000 MHz 7.10694 GHz -56.64 dBm 50.40 dB 10.40 dB
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Plot on Channel 7025 MHz
Spectrum @

Ref Level 16.48 dem  Offset 27.48 d8 Mode Auto FFT
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Standard: None

Span 324.608 MHz

Spectrum Emission Mask
Peak Power -5.39 dBm

RBW 1.000 MHz
Range Low RangeUp | RBw |

Frequency | PowerAbs | PowerRel | ALimit
-162.304 MHz | -121,728 MHz 1.000 MHz 6.87682 GHz -53.59 dbm 48,21 dB 82LdB
-121.728 MHz 81,152 MHz 1,000 MHz 5.90343 GHz -53,58 dBm -48,19 d 8.24d8

-81.152 MHz 41,576 MHz 1.000 MHz 5.98326 GHz -42,52 dbm -37.13 db -17.10 db
41576 MHz -40.576 MHz 1.000 MHz 56.98359 GHz -40.,85 dBm -35,46 dB -18,80 dB
40.576 MHz 41,576 MHz 1,000 MHz 7.06641 GHz -40.11 dém -34.72 dB -18.05 dB
41,576 MHz 81,152 MHz 1,000 MHz 7.06674 GHz -40.27 dBm -34.88 d -14.85 dB
81.152 MHz | 121,728 MHz 1.000 MHz 7.14657 GHz -57.32 dBm -51.94 dB -11.99 dB
121728 MHz | 162.304 MHz 1.000 MHz 7.18227 GHz -56.84 dbm 51,46 db -11.46 db
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EUT Mode

802.11ax HE80 484RU65

Plot on Channel 5985

MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,61 dm  Offset 26.61 dB Mode Auto FFT Ref Level 15,52 dém  Offset 26.92 db Mode Auto FFT
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CF 5.985 GHz 1001 pts Span 325.12 MHz | |(CF 6.225 GHz 1001 pts Span 324.992 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.92 dBm RBW 1.000 MHz Peak Power -6.77 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-162.560 MHz | -121,520 MHz 1.000 MHz 5.82260 GHz -54.77 dbm -48,65 db -8.85 db -162.436 MHz | -121,872 MHz 1.000 MHz 6.06332 GHz 54,81 cbm -48.05 d -8.05 db
-121.920 MHz -81.280 MHz 1.000 MHz 5.86324 GHz -55.46 dBm -49.54 dB -9.59 d8 -121.872 MHz -81.248 MHz 1.000 MHz 6.10394 GHz -55.19 dBm -48.42 db -8.66 dB
81280 MHz | 41,640 MHz 1.000 MHz 5.94320 GHz 41,71 dBm -35.79 dB -15.76 dB 81,248 MHz | 41,624 MHz 1.000 MHz 6.18321 GHz -36.66 dBm 23,90 dB -9.86 dB
41640 MHz | -40,640 MHz 1,000 MHz 5.94353 GHz -45,16 dBm -39,24 dB -22,57 d 41624 MHz | -40,624 MHz 1,000 MHz 5.18354 GHz -41,26 dbm -34.50 db -17.83d8
40,640 MHz 41,640 MHz 1,000 MHz 6.02647 GHz -42,66 dBm -36.74 dB -20,07 dB 40,624 MHz 41,624 MHz 1,000 MHz 6.26646 GHz -42.15 dBm -42.38 dB -25.72 dB
41640 MHz 81,280 MHz 1.000 MHz 6.02680 GHz -40.,85 dbm -34,93 db -14.90 db 41.624 MHz 81,248 MHz 1.000 MHz 520797 GHz -55.02 dBm -48.25 db -21,62 db
81.280 MH2Z 121,920 MH2 1,000 MHz 6.10221 GHZ -55.95 dBm -50,02 dB -11.42 d8 81.248 MH2Z 121.872 MH2 1.000 MHz 6.34671 GH2 -57.05 dBm -50.29 dB -10.33 d8
121.920 MHz | 162,560 MHz 1,000 MHz 6.10838 GHz -55.,59 dBm -49,67 dB -9.67 dB 121872 MHz | 162.496 MHz 1,000 MHz 6.37563 GHz -55,59 dBm -48,82 dB -8.82 dB
Dat 14:43:44 Dat 14

Plot on Channel 6465

MHz

Plot on Channel 6625

MHz
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Ref Level 16,30 dm  Offset 27.30 dp Mode Auto FFT Ref Level 16,48 dm  Offset 27.48 db Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 0 dB
-0d ﬂ } 10 de !Jf_ 1
20 0 |
W
/"J W‘“\q o /JJ TTIL i
-30 dem ——= ( ‘J W T -30 df ﬂ "‘"‘ 1wl It
40 — ll — -40 demr — - 4 L\
-50 d e -50 de
N S R R U WVUR PN [ Nl R R R P I .
Ene P
-70 d -70d
-80 d -80 d
CF 6.465 GHz 1001 pts Span 325.12 MHz | |(CF 6.625 GHz 1001 pts Span 325.12 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.96 dBm RBW 1.000 MHz Peak Power -6.01 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.560 MHz | -121,520 MHz 1.000 MHz 5.30358 GHz -54.51 dbm -48,55 db -8.55 db -162.560 MHz | -121,520 MHz 1.000 MHz 5.46260 GHz 54,66 obm 48,65 d -8.65 dbs
-121.920 MHz -81.280 MHz 1.000 MHz 6.34324 GHz -55.33 dBm -49.37 dB -9.42 dB -121.920 MHz -81.280 MHz 1.000 MHz 6.50389 GHz -54.74 dBm -48.74 db -8.98 dB
81280 MHz | 41,640 MHz 1.000 MHz 6.42320 GHz -39.21 dBm -33.25 dB -13.22d8B 81280 MHz | 41,640 MHz 1.000 MHz 6.58320 GHz -39.78 dBm -33.77 dB -13.74dB
41640 MHz | -40,640 MHz 1,000 MHz 5.42353 GHz -34.81 dBm -28,85 dB -12,18.d8 41640 MHz | -40,640 MHz 1,000 MHz 556353 GHz 32,12 dbm -26.11dB -9.44 db
40,640 MHz 41,640 MHz 1,000 MHz 6.50647 GHz -45,45 dBm -39,43 dB -22,83 dB 40,640 MHz 41,640 MHz 1,000 MHz 6.66647 GHz 42,52 dbm -43.51¢cB -26.85 db
41640 MHz 81,280 MHz 1.000 MHz 5.54449 GHz -55.88 dBm -49,92 db -22,28 db 41640 MHz 81,280 MHz 1.000 MHz 6.66680 GHz -46.00 dBm -39.99 dB -19.96 db
81.280 MH2Z 121,920 MH2 1.000 MHz 6.58513 GH2 -55.53 dBm -49.57 dB -10.10 d8 81.280 MH2Z 121,920 MH2 1.000 MHz 6.74676 GHZ -55.51 dBm -49.50 dB -9.55 dB
121.920 MHz | 162,560 MHz 1,000 MHz 5.58903 GHz -54.28 dBm -48,32 dB -8.32 dB 121.920 MHz | 162,560 MHz 1,000 MHz 6.76171 GHz 53,76 dBm -47.75 dB -7.75 di
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Plot on Channel 6705 MHz

Spectrum

Ref Level 16.49 dém
SGL Count 100/100

Offset 27,42 da

Mode Auto FFT

Plot on Channel 6945 MHz

Spectrum

Ref Level 16.34 dém
SGL Count 100/100

Offset 27,34 da

Mode Auto FFT

@ 1R AvgPwr

@ 1R AvgPwr

imit ¢heck PABS imit ¢heck PABS
w démvm w dém)m
0de 0de
o T = | o ~
VL o !
o ] ™ — <30 der il
\ [N — i -
40 dem — % ! L 40 — 9 i ] —
o e A v P o v A
e B o P e ! I P s SRS
T o b oo ro e
od 70d
304 304
CF 6.705 GHz 1001 pts Span 825.248 MHz | | CF 6.945 GHz 1001 pts Span 324.864 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.61 dBm RBW 1.000 MHz Peak Power -5.07 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW Frequency | PowerAbs | PowerRel |  Alimit
-162.624 MHz -121.968 MHz 1.000 MHz 6.57051 GHz -54.35 dBm -48,73 dB 8,73 dB -162.432 MHz -121.824 MHz 1,000 MHz 6.79735 GHz -54.07 dbm -49.00 -9.00 di
-121.988 MHz | -81.312 MHz 1,000 MHz 658218 GHz -54.,17 d&m -48.56 dB 2.51de -121.824 MHz | -81.216 MHz 1,000 MHz £.82334 GHz -54.90 dBm -49.83 dB -9.88 db
-81.312 MHz -41.656 MHz 1.000 MHz 6.66318 GHz -40.17 dBm -34.55 dB -14.52 dB -81.216 MHz -41.608 MHz 1.000 MHz 6.90323 GHz -37.96 dbm -32.89 dB -12.86 dB
-41.656 MHz =40.656 MHz 1.000 MHz 6.66351 GHz -46.22 dBm -40.61 dB -23.94 dB -41.608 MHz =40.608 MHz 1.000 MHz 6.90356 GHz -38.89 dBm -33.83 dB -17.16 dB
40 656 MHz 41,656 MHz 1.000 MHz 6.74649 GH2 -48.15 dBm -4254dB -25.87 dB 40,608 MHz 41,608 MHz 1.000 MHz 65.98644 GHz -52.42 dBm -47.35 dB -30.68 dB
41.656 MHz 81.312 MHz 1,000 MHz 6.78615 GHz -54.70 dBm -49,09 dB -21,12 d@ 41.608 MHz 81.216 MHz 1,000 MHz 7.02378 GHz -56.22 dBbm -51.16 dB -23.65 dB
81312 MHz | 121,968 MHz 1,000 MHz 6.82681 GHz -54,82 dBm -49.20 dB 2.25d BL216 MHz | 121,824 MHz 1,000 MHz 7.06634 GHz -56.90 dBm 51.83 dB -11.25 dB
121.968 MHz 162.624 MHz 1.000 MHz 6.82973 GHz -54.48 dBm 48.87 dp -8.87 dp 121.824 MHz 162.432 MHz 1.000 MHz 7.07056 GHz -56.90 dBm 51.84 db 11.84 db
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EUT Mode

802.11ax HE80 484RU66

Plot on Channel 6385
Spectrum

MHz

Plot on Channel 6865 MHz

pectrum

Ref Level 15,99 dém  Offset 26.35 db Mode Auto FFT Ref Level 16,55 dém  Offset 27.55 dp Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck pags _Limit ¢heck PABS
P< 200 10 iS5
0 di 0 db
10d I rr P 10 dB f‘ I— “il
-20 dey | -20 df -
J f L
o - ud]ﬂ. 'l“lpn“' [ 04 | N"lfr Ww | .
40 de — 1= IJI ’L'Jﬂ e -0 dem e ,u,‘ \ e
-50 d8 A 50d8
Vo IR PR P S e o | B T ey ESVAV IR
50 d o0 do
-70 de 70 d
-80 der -80 d
CF 6.385 GHz 1001 pts Ean 324.992 MHz CF 6.865 GHz 1001 Els an 324.736 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -6.56 dBm RBW 1.000 MHz Peak Power -5.19 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
-162.436 MHz | -121,872 MHz 1.000 MHz 6.23664 GHz -55.,33 dbm -48,78 db -8.78 db -162.368 MHz | -121,776 MHz 1.000 MHz 6.71536 GHz 54,45 obm 43,26 ob -5.26 db
-121.872 MHz -81.248 MHz 1.000 MHz 6.26329 GHz -55.69 dBm -49.13 dB -9.18 d& -121.776 MHz -81.184 MHz 1.000 MHz 6.74371 GHz -54.12 dBm -48.93 db -9.08 d&
81,248 MHz | 41,624 MHz 1.000 MHz 6.30391 GHz -55.54 dBm -48,98 dB -21.01d8 81184 MHz | 41,592 MHz 1.000 MHz 6.76593 GHz 52,99 dBm 47,80 dB -20,23 dB
41624 MHz | -40,624 MHz 1,000 MHz 6.34354 GHz -52,39 dBm -45,83 db -20,17 dB 41592 MHz | -40,592 MHz 1,000 MHz 5.82357 GHz -49,50 dbm 44,32 0B -27 .65 dB
40,624 MHz 41,624 MHz 1,000 MHz 642646 GHz -32,71 dBm -26.16 dB 5.4 dp 40,592 MHz 41,592 MHz 1,000 MHz 6.90643 GHz -37.28 dBm -32.10 dB -15.43dB
41.624 MHz 81,248 MHz 1.000 MHz 6.42679 GHz -37.90 dbm -31,34 d -11.31d8 41,532 MHz 81,184 MHz 1.000 MHz 5.90675 GHz -36.52 dbm -31.34 0B -11,30 dB
81.248 MH2Z 121.872 MH2 1,000 MHz 6.50671 GHZ -55.70 dBm -49.14 dp -9.19 d8 81.184 MH2Z 121.776 MH2 1.000 MHz 6.98531 GH2 -54.71 dBm -49.53 dB -9.96 dB.
121872 MHz | 162.496 MHz 1,000 MHz 6.52133 GHz -54.96 dBm -48,490 dB -8.40 dB 121776 MHz | 162,368 MHz 1,000 MHz 7.00935 GHz -55,83 dBbm -50.65 db -10.65 dB
L L -

Plot on Channel 7025
Spectrum

MHz

Ref Level 16.51 dém Offset 27.51 d@
SGL Count 100/100

Mode Auto FFT

(@ 1Rm AvgPwr

10 it qheck PABS

P<200
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e

b

70 df

-80 d

CF 7.025 GHz

1001 pts

Spectrum Emission Mask
Peak Power -6.13 dBm

standard: None

RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs |
-162.304 MHz | -121.728 MHz 1.000 MHz 685110 GHz -53,50 dBm
-121.728 MHz -81.152 MHz 1.000 MHz 6.90343 GHz -54.43 dBm
BLIS2 MHz | -41.576 MHz 1.000 MHz 6.94401 GHz 5401 dBm
41576 MHz | -40.576 MHz 1,000 MHz 6.98359 GHz -48,42 dBm
40,576 MHz 41,576 MHz 1,000 MHz 7.06641 GHz -36,10 dBm
41576 MHz 81,152 MHz 1,000 MHz 7.06674 GHz -41,98 dBm
81.152 MH2Z 121,728 MH2 1.000 MHz 7.14657 GH2 -57.47 dBm
121.728 MHz | 162,304 MHz 1,000 MHz 7.14884 GHz -56.93 dBm

Power Rel |

-47,37 db
-48.29 dB
-47.87 dB
-42,29 d
-29.97 db
-35,85 db
-51.34 dB
-50,80 dB

pan 324.608 MHz

ALimit
-7.37 dB
-£.24 diy
-19.91d8
-25.62 dB
-13.30 dB
-15.82 dB
-11.38 dB
-10.80 dB
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EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 15,57 dém  Offset 26.97 db Mode Auto Sweep Ref Level 15,52 dém  Offset 26.32 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dhimit ¢heck pags 10 dhimit ¢heck PABS
P<20C P<20C
od od
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-50 d — | 50 de L -
-60 d -60 di
-70 de -70 de
-80 d -80 d
CF 6.025 GHz 1001 pts Span 657.024 MHz | |(CF 6.185 GHz 1001 pts pan 658.368 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.35 dBm RBW 2.000 MHz Peak Power -3.56 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
320512 MHz | -246.384 MHz 2,000 MHz 5.75389 GHz -53,08 dbm -#5,73 db 5,73 db 320,184 MHz | -246.9688 MHz 2,000 MHz 5.93647 GHz -52.98 obm 43,42 ob 5,42 db
-246.384 MHz -164.256 MHz 2.000 MHz 5.77894 GHz -53.21 dBm -49.85 dB -9.90 d& -246.888 MHz -164.592 MHz 2.000 MHz 5.93844 GHz -53.10 dBm -4G.54 db -9.59 d8
-164.256 MHz | -83,128 MHz 2.000 MHz 594154 GHz -37.79 dBm -34.44 d -14.40 dB -164.582 MHz | -83,296 MHz 2.000 MHz 6.10137 GHz -38.15 dBm 34,59 dB -14.56 dB
83128 MHz | -82,128 MHz 2,000 MHz 5.94237 GHz -36,78 dBm -33.43 dB -13.43 d8 83,296 MHz | -82,296 MHz 2,000 MHz 6.10220 GHz -36.95 dbm -33.39.dB -13,39.d8
82.128 MHz 83,126 MHz 2,000 MHz 6.10763 GHz -3461 dBm -31.26 dB -11.26 dB 52296 MHz 3,206 MHz 2,000 MHz 6.26780 GHz -34.85 dBm -31.23 dB -11.23 dB
83,128 MHz | 164.256 MHz 2,000 MHz 6.10846 GHz -35.55 dbm -32,20 dB -12,16 db 83.296 MHz | 164.592 MHz 2,000 MHz 56.26863 GHz -35.80 dbm -32.24 0B -12,20 dB
164.256 MH2 246,384 MHz 2.000 MHZ 6.27106 GHZ -53.65 dBm -50.29 dB -10.34 dB 164.592 MH2 246,888 MHz 2.000 MHz 6.43156 GH2 -53.83 dBm -50.27 dB -10.31 d8
246,384 MHz | 328.512 MHz 2,000 MHz 6.27303 GHz -53.59 dBm -50,24 dB -10.24 dB 246,888 MHz | 326.184 MHz 2,000 MHz 6.50069 GHz 53,67 dBm -50.11 dB -10,11 d8

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.20 dm  Offset 27.20 db Mode Auto Sweep Ref Level 16,36 dBm  Offset 27.36 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit dheck PABS _Limit dheck PABS
B LT B LT
0 d8 0 d8
-10 df h = — -10 de h - ‘l
o ) |
20 de /1 20 'LL"
30 dermn ———F— ] 30 dem s I —
40 d - 7 e 40 d = e
S0 de SEad S50 de
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=70 d =70 d
-80 der -80 d
CF 6.345 GHz 1001 pts Span 658.176 MHz | |( CF 6.505 GHz 1001 pts pan 656.256 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.79 dBm RBW 2.000 MHz Peak Power -3.64 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel |  aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-320.086 MHz | -246.916 MHz 2,000 MHz 5.09654 GHz -53,25 dbm ~45,46 db -5.46 db 320,126 MHz | -246.096 MHz 2,000 MHz 6.25658 GHz -53.23 dbm 43,55 cb -5.55 db
-246.816 MHz -164.544 MHz 2.000 MHz 6.09851 GHz -53.23 dBm -49.44 dB -9.49 d8 -246.096 MHz -164.064 MHz 2.000 MHz 6.25923 GHz -53.20 dBm 43 .64 db -9.69 dB
-164.544 MHz | -83,272 MHz 2.000 MHz 6.26140 GHz -38.01 dBm -34,22 dB -14.19 dB -164.064 MHz | -83.032 MHz 2.000 MHz 6.42164 GHz -37.73 dBm -34.08 dB -14.06 dB
83272 MHz | -82,272 MHz 2,000 MHz 5.26223 GHz -36,72 dBm -32,93 dB -12,93 dB -83.032 MHz | -82,032 MHz 2,000 MHz 5.42247 GHz -36.30 dbm -32.66 db -12.66 db
82.272 MHz 3,272 MHz 2,000 MHz 642777 GHz -35.56 dBm -31.77 dB -11.77 dB 82.032 MHz 3,032 MHz 2,000 MHz 6.58753 GHz -35.64 dbm -32.00 B -12,00 cb
83.272 MHz | 164.544 MHz 2,000 MHz 5.42860 GHz -36.82 dBm -33.03 dB -12,99 dB 83.032 MHz | 164.064 MHz 2,000 MHz 5.58836 GHz -36.43 dbm -32.85 dB -12.81dB
164.544 MH2 246,816 MHz 2.000 MHz 6.59149 GH2 -53.28 dBm -49.49 dp -9.54 dB 164.064 MH2 246,096 MHz 2.000 MHz 6.75077 GHZ -52.96 dBm -49.32 dB -9.36 dB
246,816 MHz | 326,088 MHz 2,000 MHz 6.60202 GHz -53.19 dBm -49,40 dB -9.40 di 246,095 MHz | 328.128 MHz 2,000 MHz 6.77046 GHz -52.79 dBm -49,14 0B -9.14 dB
Dat Dat 17:46:14
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Plot on Channel 6665 MHz

Plot on Channel 6825 MHz

Spectrum %‘ Spectrum '%’
Ref Level 16,43 dBm  Offset 27.43 dB Mode Auto Sweep Ref Level 16.63 dBm  Offset 27.63 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
10 déimi! heck PABS 10 _Limit gheck
2200 “Br%00
0ds 0de
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-30 dem — T = - -30 d = —
-40 dém E T -40 diém — =
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BT 70 d
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CF 6.665 GHz 1001 pts Span 657.024 MHz CF 6.825 GHz 1001 pts Span 657.408 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.18 dBm RBW 2.000 MHz Peak Power -3.51 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-328.512 MHz -246.384 MHz 2,000 MHz 65.41820 GHz -52.88 dBm -49.70 dB -9,70 dB -328.704 MHz -246.528 MHz 2,000 MHz 6.57617 GHz -52.35 dbm -48.83 dB
-246,384 MHz | -164.256 MHz 2,000 MHz 6.41894 GHz -52.84 dBm 49,67 db -9.72dB -246,528 MHz | -164.352 MHz 2,000 MHz 657946 GHz -52.28 dBbm -48.77 db
-164.256 MHz -83.128 MHz 2,000 MHz 6.58154 GHz -36.78 dBm -33.61 dB -13.58 dB -164.352 MHz -83.176 MHz 2,000 MHz 6.74149 GHz -37.52 dBm -34.00 dB
-83.128 MHz -82.128 MHz 2.000 MHz 6.58237 GHz -35.57 dBm -32.39 dB -12.39 dB -83.176 MHz -82.176 MHz 2.000 MHz 6.74232 GHz -36.33 dBm -32.81 dB
82.128 MHz 83.128 MHz 2.000 MHz 6.74763 GHz -35.42 dBm -3z.24de -1z24de 82.176 MHz B83.176 MHz 2.000 MHz 6.90768 GHz -35.78 dBm -32.26 dB
83.128 MHz 164.256 MHz 2,000 MHz 6.74846 GHz -36.42 dBm -33.25d@ -13.22dB 83.176 MHz 164,352 MHz 2,000 MHz 6.90851 GHz -36.96 dbm -33.44 db
164.256 MHz | 245.384 MHz 2,000 MHz 621106 GHz -52.17 dbm -42,00 db -5.05 dB 164352 MHz | 245528 MHz 2,000 MHz 7.07120 GHz -54.37 dbm -50.85 dBb
246.384 MHz 328.512 MHz 2.000 MHz 6.91368 GHz -52.12 dBm 48,94 dp -8.94 dp 246.528 MHz 328.704 MHz 2.000 MHz 7.07712 GHz -54.38 dBm 50.87 db
Spectrum %‘
Ref Level 16,50 dém  Offset 27.50 dB Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
imit ¢heck PABS
w démvm
0 db
o — e
20 d m
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and = J i
40 dBm — — Y —
50 de =l
—
-60 d&|
70 d
80 d
CF 6.985 GHz 1001 pts Span 654.912 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.90 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-327.456 MHz -245.592 MHz 2,000 MHz 6.73843 GHz -52.38 dBm -48.48 dB -8,48 dB
-245502 MHz | -163.728 MHz 2,000 MHz 673074 GHz -52.35 dBm -48,45 db -850 db
-163.728 MHz -82.864 MHz 2,000 MHz 6.30181 GHz -37.49 dBm -33.59 dB -13.56 dB
-82 864 MHz -81.864 MHz 2.000 MHz 6.90264 GHz -35.82 dBm -31.92 dB -11.92 dB
81.864 MHz 82,864 MHz 2.000 MHz 7.06736 GHz -35.33 dBm -31.43 dB -11.43 de
82.864 MHz 163,728 MHz 2,000 MHz 7.068109 GHz -36.34 dBm -32.44 dB -12,40 dB
163728 MHz | 245582 MHz 2,000 MHz 7.23026 GHz -54.55 dbm -50,65 db -10,70 db
245.592 MHz 327.456 MHz 2.000 MHz 7.25188 GHz -54.31 dBm 50,40 df 0.40 dB
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EUT Mode

802.11ax HE160 996RUG7

Plot on Channel 6025

MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 15,84 dBm  Offset 26.84 dB Mode Auto Sweep RefLevel 15.89 dBm  Offset 26,83 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.025 GHz 1001 pts Span 657.024 MHz | |(CF 6.185 GHz 1001 pts pan 658.368 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.50 dBm RBW 2.000 MHz Peak Power -3.54 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen: Power Abs Power Rel aLimit
320512 MHz | -246.384 MHz 2,000 MHz 5.75389 GHz -53,35 dbm -#5,65 db -5.85 db 320,184 MHz | -246.9688 MHz 2,000 MHz 5.91535 GHz -53.24 dBm -49.70 db -5.70 de
-246.384 MHz -164.256 MHz 2.000 MHz 5.77894 GHz -53.60 dBm -50.10 d& -10.15 d8 -246.888 MHz -164.592 MHz 2.000 MHz 5.93844 GHz -53.33 dBm -43.80 dB -9.84 d8
-164.256 MHz | -83,128 MHz 2.000 MHz 594154 GHz -38.16 dBm -34.66 dB -14.63 dB -164.582 MHz | -83,296 MHz 2.000 MHz 6.10137 GHz -37.98 dBm 34,44 dB -14.41dB
83128 MHz | -82,128 MHz 2,000 MHz 5.94237 GHz -36,22 dBm -32,72dB -12,72dB 83,296 MHz | -82,296 MHz 2,000 MHz 6.10220 GHz -36.26 dbm -32.72db -12,72dB
82.128 MHz 83,126 MHz 2,000 MHz 6.10763 GHz -47,51 dBm 44,41 dB -24.41dB 52296 MHz 3,206 MHz 2,000 MHz 6.26780 GHz -43.10 dBm -44.56 dB -24.56 dB
83,128 MHz | 164.256 MHz 2,000 MHz 6.17503 GHz -47,70 dbm -44.,20 db -17.21d8 83.296 MHz | 164.592 MHz 2,000 MHz 5.33736 GHz -48.,75 dbm -45.21 0B -18,42 db
164.256 MH2 246,384 MHz 2.000 MHZ 6.27106 GHZ -53.96 dBm -50.46 dB -10.51 d@ 164.592 MH2 246,888 MHz 2.000 MHz 6.43156 GH2 -54.16 dBm -50.63 dB -10.67 d8
246,384 MHz | 328.512 MHz 2,000 MHz 6.28091 GHz -53.94 dBm -50,45 dB -10.45 dB 246,888 MHz | 326.184 MHz 2,000 MHz 651188 GHz -53.92 dBm -50.38 db -10,38 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,33 dém  Offset 27.33 dp Mode Auto Sweep RefLevel 16.40 dBm  Offset 27.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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CF 6.505 GHz 1001 pts pan 656.256 MHz | | CF 6.665 GHz 1001 pts Span 657.024 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.83 dBm RBW 2.000 MHz Peak Power -3.38 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
320,126 MHz | -246.096 MHz 2,000 MHz 6.25070 GHz -53.54 dbm 45,71 5.71db 320512 MHz | -246.384 MHz 2,000 MHz 6.41237 GHz -53.25 dbm EEELED -5.50 db
-246.096 MHz -164.064 MHz 2.000 MHz 6.25923 GHz -53.51 dBm -49.68 dB -9.73d8 -246.384 MHz -164.256 MHz 2.000 MHz 6.41894 GHz -53.27 dBm -4G.80 db -9.94 dB
-164.064 MHz | -83.032 MHz 2.000 MHz 6.42164 GHz -37.31 dBm -33,48 dB -13.44 dB -164.256 MHz | -83,128 MHz 2.000 MHz 6.58154 GHz -36.80 dBm -33.42 B -13.38 dB
-83.032 MHz | -82,032 MHz 2,000 MHz 5.42247 GHz -35,40 dBm -31.57 d -1157 d 83128 MHz | -82,128 MHz 2,000 MHz 656237 GHz -35.11 dbm 31,73 dB -11.73dB
82.032 MHz 3,032 MHz 2,000 MHz 6.58753 GHz -49,75 dBm -45.52 d -25.52 dB 82.128 MHz 83,126 MHz 2,000 MHz 6.74763 GHz -42.36 dBm -45.57 dB -25.57 dB
83.032 MHz | 164.064 MHz 2,000 MHz 56.66083 GHz -51.99 dbm -48,15 db -20,97 db 83,128 MHz | 164.256 MHz 2,000 MHz 581969 GHz 51,41 dbm 48,03 dB -20.97 db
164.064 MH2 246,096 MHz 2.000 MHz 6.75077 GHZ -53.16 dBm -49.33 dp -9.38 d8 164.256 MH2 246,384 MHz 2.000 MHz 6.91106 GHZ -52.47 dBm -49.,08 dB -9.13 dB
246,095 MHz | 328.128 MHz 2,000 MHz 6.77636 GHz -53.06 dBm -49,23 dB -9.23 di 246,384 MHz | 328.512 MHz 2,000 MHz 6.92288 GHz -52,39 dBm -49.01 db -9.01 di
Dat Dat 17:56:15

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6825 MHz

SGL Count 100/100

Ref Level 16.60 dém  Offset 27.60 d Mode Auto Sweep

Plot on Channel 6985 MHz
Spectrum [@

Ref Level 16.47 dém  Offset 27 47 dg Mode Auto Sweep
SGL Count 100/100

@ 1R AvgPwr @ 1R AvgPwr
10 gt gheck PAFS 0 déim" heck PAES
“Br%00 2200
0 db 0 db
-10de -10de ‘[ %
iR
Sod e s0d " T ———
/ - h T
-40 dBm: = -40 dim- =
— i - — t ~
| 50 dem — -50 dém — e —
-50 dg -60 d&|
70 d 70 d
-80 df -80 df
CF 6.825 GHz 1001 pts 408 MHz | | CF 6.985 GHz 1001 pts Span 654.912 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm Peak Power -3.77 dBm RBW 2.000 MHz
Range Low Range Up | REBW | Frequency ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-328.704 MHz -246.528 MHz 2,000 MHz 6.57288 GHz -8.74 dB -327.456 MHz -245.592 MHz 2,000 MHz 6.73253 GHz -52.85 dbm -49.08 dB
-246.520 MHz | -164,352 MHz 2,000 MHz 6.576880 GHz -5.90 dB -245.502 MHz | -163.728 MHz 2,000 MHz 6.73974 GHz 52,91 dbm 49,13 dB
-164.352 MHz -83.176 MHz 2,000 MHz 6.74149 GHz -12.86 dB -163.728 MHz -82.864 MHz 2,000 MHz 6.30181 GHz -36.63 dbm -32.85 dB
-83.176 MHz -82.176 MHz 2.000 MHz 6.74232 GHz <1159 dB -82 864 MHz -81.864 MHz 2.000 MHz 6.90264 GHz -34.55 dBm -30.78 dB
82.176 MHz 83,176 MHz 2.000 MHz 6.90768 GHz 2514 dB 81.864 MHz 82,864 MHz 2.000 MHz 7.06736 GHz -49.76 dBm 45,99 dB
83.176 MHz 164,352 MHz 2,000 MHz 6.98308 GHz -19.63d8 82.864 MHz 163,728 MHz 2,000 MHz 7.13328 GHz -50.51 dBm -46.73 db
164.352 MHz | 246,528 MHz 2,000 MHz 7.07120 GHz -10.67 dB 163.728 MHz | 245,532 MHz 2,000 MHz 7.23026 GHz 54,98 dBm 5120 dB
246.528 MHz 328.704 MHz 2.000 MHz 7.07251 GHz -10.65 dB 245.592 MHz 327.456 MHz 2.000 MHz 7.25908 GHz -54.64 dBm 50.86 db

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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EUT Mode

802.11ax HE160 996RUS67

Plot on Channel 6345
Spectrum

MHz

Ref Level 16.17 dém
SGL Count 100/100

oOffset 27,17 di

Mode Auto Sweep

Plot on Channel 6505 MHz

pectrum

Ref Level 16.33 dBm
SGL Count 100/100

oOffset 27.33 dp

Mode Auto Sweep

(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imi heck PARS J,.im“ heck PABS
10 ghimit I
P< 200 B LT
0 d8 0 d8
-10 d ﬁ 10 des
-20 dey Jri“ NJ it -20 d (WW -
-30 dem — I -30 dem — =17 —
-40 d e j S -40 d = -
da \L""H
-s0 i - e -50 d -
-50 d8 -50 d8
-70 d =70 d
-80 der -80 d
CF 6.345 GHz 1001 pts Span 658.176 MHz | |( CF 6.505 GHz 1001 pts pan 656.256 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -3.81 dBm RBW 2.000 MHz Peak Power -3.62 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-320.086 MHz | -246.916 MHz 2,000 MHz 6.09654 GHz -53.58 dbm -45.,78 db 5,78 db 320,126 MHz | -246.096 MHz 2,000 MHz 6.25333 GHz -53.63 dbm -50.00 &b ~10.,00 db
-246.816 MHz -164.544 MHz 2.000 MHz 6.09851 GHz -53.64 dBm -49.83 dB -9.88 d8 -246.096 MHz -164.064 MHz 2.000 MHz 6.25923 GHz -53.58 dBm -4G.95 dB -10.00 d&
-164.544 MHz | -83,272 MHz 2.000 MHz 6.19004 GHz 51,39 dBm -47.57 dB 20,52 dB -164.064 MHz | -83.032 MHz 2.000 MHz 6.34713 GHz 51,18 dBm -47.56 dB -20,18 dB
83272 MHz | -82,272 MHz 2,000 MHz 6.26223 GHz -48,93 dBm -45,11d8 -25,11d8 -83.032 MHz | -82,032 MHz 2,000 MHz 5.42247 GHz -48,65 dbm 4503 db -25,03 dB
82.272 MHz 3,272 MHz 2,000 MHz 642777 GHz -36,47 dBm -32,66 dB -12,66 dB 82.032 MHz 3,032 MHz 2,000 MHz 6.58753 GHz -36.33 dBm -32.71dB -1271dB
83.272 MHz | 164.544 MHz 2,000 MHz 6.42860 GHz -37.79 dbm -33.98 db -13.94 dB 83.032 MHz | 164.064 MHz 2,000 MHz 5.58836 GHz -38.33 dbm -34.71 0B -14.67 db
164.544 MH2 246,816 MHz 2.000 MHZ 6.59149 GH2Z -53.69 dBm -49.87 dB -9.92 di 164.064 MH2 246,096 MHz 2.000 MHz 6.75077 GHZ -53.34 dBm -49.72 dB 977 d8
246,816 MHz | 326,088 MHz 2,000 MHz 6.61979 GHz -53.59 dBm -49,78 dB -9.78 di 246,095 MHz | 328.128 MHz 2,000 MHz 6.77702 GHz 53,21 dBm -49,59 db -9.59 dB
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,60 dBm  Offset 27.50 db Mode Auto Sweep Ref Level 16,47 dBm  Offset 27.47 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PABS 10 dgimit gheck PABS
10 iS5 P<200
0dB 0dB
-10 de| “ -10 de| J
-20 d "\ﬁ — -20 — )| U‘ 7‘
-30 df — J } — _ s0d - | . _
-a0 dBm e J e -a0 dBm —— j Y ——
50 dB 50 dB
S0 — — S0 o =
60 dB .60 dB
70de 70de
-80 d -80 d
CF 6.825 GHz 1001 pts Span 657.408 MHz | |( CF 6.985 GHz 1001 pts pan 654.912 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -3.89 dBm RBW 2.000 MHz Peak Power -4.18 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Rangeup | RBW | Frequency | Powerabs | powerRel | aLimit
-320.704 MHz | -246.526 MHz 2,000 MHz 6.56628 GHz -52.,75 dbm ~48,66 db -8.86 db -327 456 MHz | -245.592 MHz 2,000 MHz 6.73057 GHz -52.86 obm EEREED -8.68 db
-246.528 MHz -164.352 MHz 2.000 MHz 6.57880 GHz -52.88 dBm -48,99 dB -9.04 d& -245.592 MHz -163.728 MHz 2.000 MHz 6.73974 GHz -52.96 dBm -48.78 db -8.83 dB
-164.352 MHz | -83.176 MHz 2.000 MHz 6.66758 GHz -48,88 dBm -44,99 dB -17.67 dB -163.728 MHz | -82,864 MHz 2.000 MHz 6.82752 GHz -49.36 dBm -45.18 dB -17.80 B
83176 MHz | -82,176 MHz 2,000 MHz 6.74232 GHz -47 69 dBm -43,60 dB -23,80 dB 82,884 MHz | -81,884 MHz 2,000 MHz 5.90264 GHz -48,56 dbm 44,40 db 24,40 b
82.176 MHz 83,176 MHz 2,000 MHz 6.90768 GHz -36,60 dBm -32.71dB -1271dB 81864 MHz 2,864 MHz 2,000 MHz 7.06736 GHz -36.51 dbm 32,33 db -12,33 db
83,176 MHz | 164.352 MHz 2,000 MHz 5690851 GHz -38,18 dbm -34,29 db -14.25 db 82,864 MHz | 163.728 MHz 2,000 MHz 7.06819 GHz -38.67 dbm -34.49 db -14.45 db
164.352 MH2 246,528 MHz 2.000 MHz 7.07120 GHz -54.84 dBm -50,95 dB -10,99 d8 163.728 MH2 245,592 MHz 2.000 MHz 7.23026 GH2 -54.96 dBm -50.78 dB -10.82 dB
246,528 MHz | 328.704 MHz 2,000 MHz 7.07186 GHz -54.81 dBm -50,92 dB -10.92 db 245592 MHz | 327.456 MHz 2,000 MHz 7.25646 GHz -54.65 dBm -50.47 dB -10.47 dB

TEL:
FAX:

886-3-327-0868
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number 1 B1 of B1
FAX: 886-3-327-0855



EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
Joal
he] e, )
'E 504 et : CISPR-Ave Limitiat Main Plorts
q>) _’ R LN TV VA NV A SO | !
[
- 401 @ *
30T V'S & &S
20T
10t
0 } } } —+— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 34.39 55.40 21.01 | L1 OFF 19.8
0.161250 46.62 65.40 18.78 | L1 OFF 19.8
0.174750 29.88 54.73 2485 | L1 OFF 19.8
0.174750 40.27 64.73 24.46 | L1 OFF 19.8
0.273750 29.48 51.00 2152 | L1 OFF 19.8
0.273750 38.21 61.00 22.79 | L1 OFF 19.8
1.081500 24.27 46.00 21.73 | L1 OFF 19.8
1.081500 26.72 56.00 29.28 | L1 OFF 19.8
3.293250 25.33 46.00 20.67 | L1 OFF 19.9
3.293250 28.15 56.00 27.85 | L1 OFF 19.9
8.596500 25.73 50.00 2427 | L1 OFF 20.1
8.596500 27.06 60.00 3294 | L1 OFF 20.1




EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60-\ CISPR-OP LimitatMai Plrts
Joal
© i, .
£ sot et : CISPR-Ave Limitiat Main Plorts
% » S N T L ik :
- ®
401 7@
1 ¢
30t L 4 Y
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 35.66 55.40 19.74 | N OFF 19.8
0.161250 46.88 65.40 18.52 | N OFF 19.8
0.179250 30.26 54.52 24.26 | N OFF 19.8
0.179250 41.47 64.52 23.05 | N OFF 19.8
0.199500 29.62 53.63 24.01 | N OFF 19.8
0.199500 40.11 63.63 23.52 | N OFF 19.8
0.269250 32.29 51.14 18.85 | N OFF 19.8
0.269250 37.82 61.14 23.32 | N OFF 19.8
3.309000 25.67 46.00 20.33 | N OFF 19.9
3.309000 29.86 56.00 26.14 | N OFF 19.9
9.154500 26.27 50.00 23.73 | N OFF 20.2
9.154500 27.93 60.00 32.07 | N OFF 20.2
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Report No. : FR4111080

Appendix C. Radiated Spurious Emission

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5923.98 57.02 -31.18 88.2 46.69 34.3 13.96 | 37.93 | 250 67 P H
5924.26 48.68 -19.52 68.2 38.35 34.3 13.96 | 37.93 | 250 67 A H
* 5955 117.22 - - 106.85 34.28 14.01 | 37.92 | 250 67 P H
* 5955 110 - - 99.63 34.28 14.01 | 37.92 | 250 67 A H
H
802.11a
H
CHO1
5914.46 55.02 -33.18 88.2 4471 34.3 1394 | 37.93 | 100 | 304 P \%
5955MHz
5924.82 46.72 -21.48 68.2 36.39 34.3 1396 | 37.93 | 100 | 304 A \%
* 5955 112.84 - - 102.47 34.28 14.01 | 3792 | 100 | 304 P \Y
* 5955 107.37 - - 97 34.28 14.01 | 37.92 | 100 | 304 A \%
\Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Clof C73

FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11910 51.03 -22.97 74 35.22 38.92 19.9 43.01 400 264 P H
11910 41.1 -12.9 54 25.29 38.92 19.9 43.01 | 400 | 264 | A | H
17865 55.89 -18.11 74 35.3 41.48 2454 | 45.43 100 355 P H
17865 46.21 -7.79 54 25.62 41.48 2454 | 45.43 100 355 A H
23820 44.9 -29.1 74 41.36 38.66 18.89 | 54.01 | 150 | 259 P | H
23820 39.27 | -14.73 54 35.73 38.66 1889 | 5401 | 150 | 259 | A | H
H
H
H
H
H
802.11a
H
CHO1
11910 50.79 -23.21 74 34.98 38.92 19.9 43.01 200 351 P \%
5955MHz
11910 41.09 -12.91 54 25.28 38.92 19.9 43.01 200 351 A \%
17865 55.91 -18.09 74 35.32 41.48 2454 | 4543 | 400 103 P \
17865 46.11 -7.89 54 25.52 41.48 2454 | 4543 | 400 103 A \
23820 45.56 -28.44 74 42.02 38.66 18.89 | 54.01 150 356 P \%
23820 40.27 |-13.73 54 36.73 38.66 1889 | 5401 | 150 | 356 | A | V
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C20of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12390 51.57 -22.43 74 35.36 39.01 20.33 | 43.13 300 164 P H
12390 41.3 -12.7 54 25.09 39.01 20.33 | 4313 | 300 | 164 | A | H
18585 43.76 -30.24 74 45.97 38 15.44 | 55.65 150 306 P H
18585 33.43 -20.57 54 35.64 38 15.44 | 55.65 150 306 A H
24780 47.95 |-40.25 88.2 42.47 39.44 19.43 | 53.39 | 150 | 324 P | H
24780 41.79 -26.41 68.2 36.31 39.44 19.43 | 53.39 150 324 A H
H
H
H
H
H
802.11a
H
CH 49
12390 51.76 -22.24 74 35.55 39.01 20.33 | 43.13 | 300 4 P \%
6195MHz
12390 4136 |-12.64 54 25.15 39.01 20.33 | 43.13 | 300 4 AV
18585 39.36 | -34.64 74 41.57 38 1544 | 55.65 | 150 | 345 P |V
18585 31.06 | -22.94 54 33.27 38 1544 | 5565 | 150 | 345 | A | V
24780 48.66 -39.54 88.2 43.18 39.44 19.43 | 53.39 150 309 P \%
24780 40.01 |-28.19 68.2 34.53 39.44 1943 | 5339 | 150 | 309 | A | V
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C30of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
12830 52.09 -36.11 88.2 34.59 39.76 20.75 | 43.01 - - P H
19245 36.51 -37.49 74 38.02 37.89 15.9 55.3 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 93
12830 51.95 -36.25 88.2 34.45 39.76 20.75 | 43.01 - - P \%
6415MHz
19245 35.66 -38.34 74 37.17 37.89 15.9 55.3 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5919.36 66.34 | -21.86 88.2 56.02 34.3 13.95 | 37.93 | 250 68 P H
5924.96 52.94 -15.26 68.2 42.61 34.3 13.96 37.93 250 68 A H
* 5955 117.35 - - 106.98 | 34.28 14.01 | 37.92 | 250 68 P H
* 5955 108.43 - - 98.06 34.28 14.01 | 37.92 | 250 68 A | H
802.11ax H
HE20 Full H
CHO1 5924.26 62.22 -25.98 88.2 51.89 34.3 13.96 | 37.93 | 100 | 307 P |V
5955MHz 5924.96 52.55 | -15.65 68.2 42.22 34.3 13.96 | 3793 | 100 | 307 | A | V
* 5955 114.62 - - 104.25 34.28 14.01 37.92 100 307 P \%
* 5955 107.46 - - 97.09 34.28 14.01 37.92 100 307 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C50f C73

FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11910 49.92 -24.08 74 34.11 38.92 19.9 43.01 200 192 P H
11910 41.04 | -12.96 54 25.23 38.92 19.9 43.01 | 200 | 192 A | H
17865 55.75 -18.25 74 35.16 41.48 24.54 45.43 100 321 P H
17865 46.07 -7.93 54 25.48 41.48 24.54 45.43 100 321 A H
23820 44.6 -29.4 74 41.06 38.66 18.89 | 54.01 | 150 | 258 P H
23820 38.19 | -15.81 54 34.65 38.66 18.89 | 54.01 | 150 | 258 A | H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 11910 50.41 -23.59 74 34.6 38.92 19.9 43.01 400 61 P \%
5955MHz 11910 41.06 | -12.94 54 2525 | 38.92 19.9 | 43.01 | 400 | 61 AV
17865 56.37 -17.63 74 35.78 41.48 24.54 45.43 200 28 P Vv
17865 45.96 -8.04 54 25.37 41.48 24.54 45.43 200 28 A \%
23820 44.06 -29.94 74 40.52 38.66 18.89 54.01 150 356 P \%
23820 37.98 | -16.02 54 34.44 38.66 18.89 | 54.01 | 150 | 356 AV
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C6 of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12390 50.4 -23.6 74 34.19 39.01 20.33 43.13 400 174 P H
12390 41.38 | -12.62 54 25.17 39.01 20.33 | 43.13 | 400 | 174 A | H
18585 434 -30.6 74 45.61 38 15.44 55.65 150 7 P H
18585 31.79 -22.21 54 34 38 15.44 55.65 150 7 A H
24780 50.65 |-37.55 88.2 45.17 39.44 19.43 | 53.39 | 150 | 333 P H
24780 40.19 | -28.01 68.2 34.71 39.44 19.43 | 53.39 | 150 | 333 A | H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 51.04 |-22.96 74 34.83 39.01 20.33 | 43.13 | 200 | 160 P |V
6195MHz 12390 41.44 | -12.56 54 2523 | 39.01 | 20.33 | 43.13 | 200 | 160 | A | V
18585 43.18 | -30.82 74 45.39 38 15.44 | 55.65 | 150 | 345 P \Y
18585 31.72 -22.28 54 33.93 38 15.44 | 55.65 | 150 | 345 A |V
24780 52.32 -35.88 88.2 46.84 39.44 19.43 53.39 150 309 P \%
24780 38.9 -29.3 68.2 33.42 39.44 19.43 | 53.39 | 150 | 309 A |V
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C7 of C73

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12830 52.34 -35.86 88.2 34.84 39.76 20.75 43.01 - - P H

19245 37.98 |-36.02 74 39.49 37.89 15.9 55.3 150 36 P H

19245 27.06 -26.94 54 28.57 37.89 15.9 55.3 150 36 A H

25660 45.16 -43.04 88.2 39.57 38.94 19.95 53.3 150 329 P H

25660 3799 |-30.21 68.2 324 38.94 19.95 53.3 150 | 329 A | H

H

H

H

H

H

802.11ax H
HE20 Full H
CH 93 12830 52.48 -35.72 88.2 34.98 39.76 20.75 43.01 - - P \%
6415MHz 19245 38.04 | -35.96 74 39.55 | 37.89 15.9 55.3 | 150 | 20 P |V
19245 28.42 -25.58 54 29.93 37.89 15.9 55.3 150 20 A |V

25660 4539 | -42.81 88.2 39.8 38.94 19.95 53.3 150 19 P \

25660 36.25 -31.95 68.2 30.66 38.94 19.95 53.3 150 19 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C8of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5922.16 86.86 -1.34 88.2 76.53 34.3 13.96 | 37.93 250 66 P H
5924.96 65.94 -2.26 68.2 55.61 34.3 13.96 37.93 250 66 A H
* 5955 117.58 - - 107.21 34.28 14.01 37.92 250 66 P H
802.11ax | * 5955 111 - - 100.63 | 34.28 | 14.01 | 37.92 | 250 | 66 | A | H
HE20 H
Partial H
106/53 5922.72 80.1 -8.1 88.2 69.77 34.3 13.96 | 37.93 300 90 P \%
CHO1 5924.96 61.44 | -6.76 68.2 51.11 34.3 13.96 | 37.93 | 300 | 90 AV
S955MHz | « 5955 114.84 - - 104.47 | 3428 | 1401 | 3792 | 300 | 90 | P | V
* 5955 107.77 - - 97.4 34.28 14.01 37.92 300 90 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5919.66 60.94 |-27.26 88.2 50.62 34.3 13.95 | 37.93 | 250 70 P H
5920.92 50.09 -18.11 68.2 39.77 34.3 13.95 37.93 250 70 A H
* 5965 113.33 - - 102.99 | 34.24 14.02 | 37.92 | 250 70 P H
* 5965 105.6 - - 95.26 34.24 14.02 | 37.92 | 250 70 A | H
802.11ax H
HE40 Full H
CH 03 5924.16 58.53 | -29.67 88.2 48.2 34.3 13.96 | 37.93 | 100 | 303 P |V
5965MHz 5924.7 49.2 -19 68.2 38.87 34.3 13.96 | 3793 | 100 | 303 | A | V
* 5965 111.32 - - 100.98 34.24 14.02 37.92 100 303 P \%
* 5965 103.36 - - 93.02 34.24 14.02 | 37.92 | 100 | 303 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C10 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11930 51.38 -22.62 74 35.53 38.96 19.92 43.03 100 169 P H
11930 41.03 | -12.97 54 25.18 38.96 19.92 | 43.03 | 100 | 169 A | H
17895 56.52 -17.48 74 35.59 41.84 24.56 45.47 300 183 P H
17895 46.23 -7.77 54 25.3 41.84 24.56 45.47 300 183 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CHO03 23860 44.17 -29.83 74 40.61 38.62 18.92 53.98 150 264 P \%
5965MHz 23860 37.94 | -16.06 54 3438 | 3862 | 1892 | 5398 | 150 | 264 | A | V
11930 51.08 | -22.92 74 35.23 38.96 19.92 | 43.03 | 300 | 239 P |V
11930 4095 |-13.05 54 25.1 38.96 19.92 | 43.03 | 300 | 239 AV
17895 56.26 -17.74 74 35.33 41.84 24.56 45.47 200 51 P \%
17895 46.19 -7.81 54 25.26 41.84 24.56 45.47 200 51 A \%
23860 42.74 -31.26 74 39.18 38.62 18.92 53.98 150 44 P \%
23860 35.22 | -18.78 54 31.66 38.62 18.92 | 53.98 | 150 44 AV
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

12410 51.81 -22.19 74 35.58 39.01 20.35 43.13 300 312 P H

12410 4149 | -1251 54 25.26 39.01 20.35 | 43.13 | 300 | 312 A | H

18615 38.13 -35.87 74 40.3 38 15.46 55.63 150 31 P H

18615 28.67 -25.33 54 30.84 38 15.46 55.63 150 31 A H

24820 46.3 -41.9 88.2 40.66 39.56 19.45 | 53.37 | 150 | 331 P H

24820 39.68 |-28.52 68.2 34.04 39.56 19.45 | 53.37 | 150 | 331 A | H

H

H

H

H

802.11ax H
HE40 Full H
CH51 12410 51.12 -22.88 74 34.89 39.01 20.35 43.13 100 192 P \%
6205MHz 12410 41.47 | -12.53 54 2524 | 39.01 | 2035 | 43.13 | 100 | 192 | A | V
18615 38.47 -35.53 74 40.64 38 15.46 | 55.63 | 150 | 241 P \Y

18615 27.94 -26.06 54 30.11 38 15.46 55.63 150 241 A \Y,

24820 45.23 -42.97 88.2 39.59 39.56 19.45 53.37 150 15 P \%

24820 38.23 | -29.97 68.2 32.59 39.56 19.45 | 53.37 | 150 15 A |V

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number : C12 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12810 51.82 -36.38 88.2 34.39 39.72 20.73 43.02 - - P H

19215 37.42 -36.58 74 39.02 37.83 15.88 55.31 150 51 P H

19215 27.53 -26.47 54 29.13 37.83 15.88 55.31 150 51 A H

25620 45.28 -42.92 88.2 39.58 39.08 19.92 53.3 150 329 P H

25620 38.69 |-29.51 68.2 32.99 39.08 19.92 53.3 150 | 329 A | H

H

H

H

H

H

802.11ax H
HE40 Full H
CHO91 12810 52.76 -35.44 88.2 35.33 39.72 20.73 43.02 - - P \%
6405MHz 19215 38.01 | -35.99 74 39.61 | 37.83 | 15.88 | 5531 | 150 | 251 | P | V
19215 27.62 -26.38 54 29.22 37.83 15.88 55.31 150 251 A \Y,

25620 4419 |-44.01 88.2 38.49 39.08 19.92 53.3 150 9 P \

25620 36.34 -31.86 68.2 30.64 39.08 19.92 53.3 150 9 A \%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C13 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5921.1 84.45 -3.75 88.2 74.13 34.3 13.95 | 37.93 250 69 P H
5922 66.51 -1.69 68.2 56.18 34.3 13.96 37.93 250 69 A H
* 5965 117.26 - - 106.92 34.24 14.02 | 37.92 250 69 P H
802.11ax | * 5965 108.18 - - 97.84 | 3424 | 14.02 | 3792 | 250 | 69 | A | H
HE40 H
Partial H
242/61 5921.64 79.61 -8.59 88.2 69.29 34.3 13.95 | 37.93 250 87 P \%
CHO3 5921.82 63.73 | -4.47 68.2 53.41 34.3 13.95 | 37.93 | 250 | 87 AV
S965MHz | « 5965 112.96 - - 102.62 | 3424 | 14.02 | 3792 | 250 | 87 | P | V
* 5965 104.48 - - 94.14 34.24 14.02 37.92 250 87 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C14 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5918.92 65.64 |-22.56 88.2 55.32 34.3 13.95 | 37.93 | 250 68 P H
5919.72 56.11 -12.09 68.2 45.79 34.3 13.95 37.93 250 68 A H
* 5985 110.38 - - 100.07 | 34.16 14.06 | 37.91 | 250 68 P H
* 5985 103.78 - - 93.47 34.16 14.06 | 37.91 | 250 68 A | H
802.11ax H
HES8O0 Full H
CH 07 5915.4 63.11 -25.09 88.2 52.8 34.3 13.94 | 37.93 | 100 | 306 P |V
5985MHz 5924.52 53.65 | -14.55 68.2 43.32 34.3 13.96 | 3793 | 100 | 306 | A | V
* 5985 108.19 - - 97.88 34.16 14.06 | 37.91 | 100 | 306 P |V
* 5985 101.38 - - 91.07 34.16 14.06 | 37.91 | 100 | 306 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C15 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11970 51.27 -22.73 74 35.34 39.04 19.95 43.06 100 296 P H
11970 41.45 -12.55 54 25.52 39.04 19.95 43.06 100 296 A H
17955 57.12 -16.88 74 35.84 42.23 24.59 45.54 100 317 P H
17955 47 -7 54 25.72 42.23 24.59 45.54 100 317 A H
23940 4532 | -28.68 74 41.5 38.78 18.98 | 53.94 | 150 | 261 P H
23940 38.84 | -15.16 54 35.02 38.78 18.98 | 53.94 | 150 | 261 A | H
H
H
H
H
802.11ax H
HES8O0 Full H
CH 07 11970 50.93 | -23.07 74 35 39.04 19.95 | 43.06 | 400 | 164 P |V
5985MHz 11970 41.44 | -12.56 54 2551 | 39.04 | 1995 | 43.06 | 400 | 164 | A | V
17955 56.49 -17.51 74 35.21 42.23 24.59 45.54 200 249 P Vv
17955 47.08 -6.92 54 25.8 42.23 24.59 45.54 200 249 A \%
23940 44.68 -29.32 74 40.86 38.78 18.98 53.94 150 356 P \%
23940 38.89 |-15.11 54 35.07 38.78 18.98 | 53.94 | 150 | 356 AV
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C16 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

12450 52.16 -21.84 74 35.85 39.05 20.39 43.13 400 125 P H

12450 4194 | -12.06 54 25.63 39.05 20.39 | 43.13 | 400 | 125 A | H

18675 37.15 -36.85 74 39.4 37.85 155 55.6 150 339 P H

18675 27.89 -26.11 54 30.14 37.85 155 55.6 150 339 A H

24900 45.72 -42.48 88.2 39.96 39.6 19.5 53.34 | 150 | 332 P H

24900 39.6 -28.6 68.2 33.84 39.6 19.5 53.34 | 150 | 332 A | H

H

H

H

H

802.11ax H
HES8O Full H
CH 55 12450 51.83 -22.17 74 35.52 39.05 20.39 43.13 100 241 P \%
6225MHz 12450 4179 |-12.21 54 25.48 | 39.05 | 20.39 | 43.13 | 100 | 241 | A | V
18675 37.75 |-36.25 74 40 37.85 155 55.6 150 | 331 P \Y

18675 2795 |-26.05 54 30.2 37.85 155 55.6 150 | 331 A |V

24900 45.27 -42.93 88.2 39.51 39.6 19.5 53.34 150 15 P \%

24900 38.5 -29.7 68.2 32.74 39.6 19.5 53.34 | 150 15 A |V

\%

Vv

\%

\%

\%

\%

TEL: 886-3-327-0868 Page Number : C17 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12770 52.74 -35.46 88.2 35.47 39.61 20.69 43.03 - - P H
19155 36.34 -37.66 74 37.68 38.16 15.84 55.34 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 87 12770 51.89 -36.31 88.2 34.62 39.61 20.69 | 43.03 - - P \Y
6385MHz 19155 38.43 | -35.57 74 39.77 | 38.16 | 15.84 | 55.34 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5923.08 85.37 -2.83 88.2 75.04 34.3 13.96 | 37.93 250 68 P H
5920.2 66.98 -1.22 68.2 56.66 34.3 13.95 37.93 250 68 A H
* 5985 115.35 - - 105.04 34.16 14.06 37.91 250 68 P H
802.11ax * 5985 105.25 - - 94.94 34.16 14.06 | 37.91 250 68 A H
HES0 H
Partial H
484/65 5924.84 81.66 -6.54 88.2 71.33 34.3 13.96 | 37.93 250 93 P \%
CH 07 5923.24 64.03 | -4.17 68.2 53.7 34.3 13.96 | 37.93 | 250 | 93 AV
5985MHz | « 5985 109.07 - - 98.76 | 34.16 | 1406 | 3791 | 250 | 93 | P | V
* 5985 101.21 - - 90.9 34.16 14.06 | 37.91 250 93 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C19 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5909.8 67.2 -21 88.2 56.89 34.3 13.94 | 37.93 | 250 70 P H
5909.8 59.51 -8.69 68.2 49.2 34.3 13.94 37.93 250 70 A H
* 6025 107.41 - - 97.02 34.2 14.1 37.91 250 70 P H
* 6025 100.29 - - 89.9 34.2 141 37.91 | 250 70 A | H
802.11ax H
HE160 Full H
CH 15 5895.08 66.97 -21.23 88.2 56.7 34.3 1391 | 37.94 | 100 | 306 P |V
6025MHz 5904.68 58.23 | -9.97 68.2 47.93 34.3 13.93 | 3793 | 100 | 306 | A | V
* 6025 104.32 - - 93.93 34.2 14.1 37.91 100 306 P \%
* 6025 96.43 - - 86.04 34.2 14.1 37.91 | 100 | 306 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C20 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12050 51.08 -22.92 74 35 39.15 20.03 43.1 300 45 P H
12050 41.53 -12.47 54 25.45 39.15 20.03 43.1 300 45 A H
18075 35.41 -38.59 74 38.79 375 15.08 55.96 - - P H
24100 47.55 -40.65 88.2 43.3 39 19.07 53.82 150 316 P H
24100 44.1 -24.1 68.2 39.85 39 19.07 | 53.82 | 150 | 316 A | H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 15 12050 51.18 -22.82 74 35.1 39.15 20.03 43.1 100 211 P \%
6025MHz 12050 41.3 -12.7 54 2522 | 3915 | 2003 | 431 | 100 | 211 | A | V
18075 35.94 | -38.06 74 39.32 375 15.08 | 55.96 - - P |V
24100 46.79 -41.41 88.2 42.54 39 19.07 53.82 150 43 P \Y,
24100 42.12 -26.08 68.2 37.87 39 19.07 53.82 150 43 A \%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C21 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12370 51.28 -22.72 74 35.06 39.03 20.32 43.13 100 246 P H
12370 41.72 -12.28 54 25.5 39.03 20.32 | 43.13 | 100 | 246 A | H
18555 37.11 -36.89 74 39.36 38 15.42 55.67 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 47 12370 51.49 -22.51 74 35.27 39.03 20.32 43.13 100 83 P \%
6185MHz 12370 4182 |-12.18 54 25.6 39.03 | 20.32 | 4313 | 100 | 83 | A |V
18555 37.83 |-36.17 74 40.08 38 15.42 | 55.67 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C22 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12690 51.78 -22.22 74 34.83 39.39 20.62 43.06 100 302 P H
12690 42.35 -11.65 54 254 39.39 20.62 | 43.06 | 100 | 302 A
19035 36.59 -37.41 74 38.12 38.11 15.75 55.39 - - P
802.11ax
HE160 Full
CH 79 12690 52.46 -21.54 74 35.51 39.39 20.62 | 43.06 | 200 63 P
6345MHz 12690 4246 | -11.54 54 2551 | 39.39 | 20.62 | 43.06 | 200 | 63 A
19035 36.23 -37.77 74 37.76 38.11 15.75 | 55.39 - -

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C23 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5897 80.62 -7.58 88.2 70.33 34.3 13.92 | 37.93 250 70 P H
5896.36 65.44 -2.76 68.2 55.16 34.3 13.91 37.93 250 70 A H
* 6025 108 - - 97.61 34.2 141 37.91 250 70 P H
802.11ax | * 6025 100.44 - - 90.05 | 342 141 | 3791 | 250 | 70 | A | H
HE160 H
Partial H
996/67 5896.68 82.71 -5.49 88.2 72.43 34.3 13.91 | 37.93 100 307 P \%
CH 15 5898.92 65.78 | -2.42 68.2 55.49 34.3 13.92 | 3793 | 100 | 307 | A | V
6025MHz | « 6025 106.33 - - 95.94 | 342 141 | 3791 | 100 | 307 | P | V
* 6025 97.49 - - 87.1 34.2 14.1 37.91 100 307 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C24 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 6 - 6425~6525MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
12870 51.97 -36.23 88.2 34.34 39.84 20.78 42.99 - - P H
19305 35.68 -38.32 74 36.83 38.19 15.94 | 55.28 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 97
12870 52.11 -36.09 88.2 34.48 39.84 20.78 42.99 - - P Vv
6435MHz
19304.1 37.57 -36.43 74 38.72 38.19 15.94 55.28 - - P \%
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C250of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
12950 52.39 -35.81 88.2 34.65 39.85 20.85 | 42.96 - - P H
19425.6 36.47 |-37.53 74 37.83 37.85 16.02 | 55.23 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 105
12950 52.9 -35.3 88.2 35.16 39.85 20.85 | 42.96 - - P |V
6475MHz
19425.6 35.58 |-38.42 74 36.94 37.85 16.02 | 55.23 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C26 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13030 52.85 -35.35 88.2 35.11 39.77 20.92 | 42.95 - - P H
19545 37.48 -36.52 74 38.4 38.16 16.1 55.18 - - P
802.11a
CH 113
13030 51.86 -36.34 88.2 34.12 39.77 20.92 | 42.95 - - P
6515MHz
19545 36.51 -37.49 74 37.43 38.16 16.1 55.18 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C27 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 6 6425~6525MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
12870 51.73 -36.47 88.2 34.1 39.84 20.78 | 42.99 - - P H
19305 35.48 -38.52 74 36.63 38.19 15.94 55.28 - - P H
25740 46.81 -41.39 88.2 41.1 39.02 19.99 53.3 150 324 P H
25740 40.61 -27.59 68.2 34.9 39.02 19.99 53.3 150 324 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 97 12870 51.73 -36.47 88.2 34.1 39.84 20.78 | 42.99 - - P \%
6435MHz 19305 35.87 |-38.13 74 37.02 | 3819 | 1594 | 55.28 - - P |V
25740 45.09 -43.11 88.2 39.38 39.02 19.99 53.3 150 18 P \%
25740 39.29 -28.91 68.2 33.58 39.02 19.99 53.3 150 18 A \%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C28 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12950 51.98 -36.22 88.2 34.24 39.85 20.85 42.96 - - P H
19425 35.77 -38.23 74 37.13 37.85 16.02 55.23 - - P H
25900 45.89 -42.31 88.2 39.9 39.2 20.09 53.3 150 325 P H
25900 38.82 -29.38 68.2 32.83 39.2 20.09 53.3 150 325 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 105 12950 51.5 -36.7 88.2 33.76 39.85 20.85 | 42.96 - - P |V
6475MHz 19425 36.39 | -37.61 74 37.75 | 37.85 | 16.02 | 55.23 - - P |V
25900 4545 | -42.75 88.2 39.46 39.2 20.09 53.3 150 18 P \Y
25900 38.72 -29.48 68.2 32.73 39.2 20.09 53.3 150 18 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C29 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13030 52.38 -35.82 88.2 34.64 39.77 20.92 42.95 - - P H
19545 36.05 -37.95 74 36.97 38.16 16.1 55.18 - - P H
26060 46.46 -41.74 88.2 40.07 39.5 20.2 53.31 150 263 P H
26060 39.18 -29.02 68.2 32.79 39.5 20.2 53.31 150 263 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 113 13030 51.05 -37.15 88.2 33.31 39.77 20.92 | 42.95 - - P \Y
6515MHz 19545 36.52 | -37.48 74 37.44 | 38.16 16.1 | 55.18 - - P |V
26060 46.7 -41.5 88.2 40.31 39.5 20.2 53.31 | 150 10 P \Y
26060 39.5 -28.7 68.2 33.11 39.5 20.2 53.31 | 150 10 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C30 of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 6 6425~6525MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
12890 52.58 -35.62 88.2 34.88 39.88 20.8 42.98 - - P H
19335 35.19 -38.81 74 36.37 38.13 15.96 55.27 - - P H
25780 46.02 -42.18 88.2 40.24 39.06 20.02 53.3 150 324 P H
25780 40 -28.2 68.2 34.22 39.06 20.02 53.3 150 324 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 99 12890 52.7 -35.5 88.2 35 39.88 20.8 42.98 - - P \%
6445MHz 19335 3499 |-39.01 74 36.17 | 38.13 | 15.96 | 55.27 - - P |V
25780 4511 -43.09 88.2 39.33 39.06 20.02 53.3 150 19 P \%
25780 37.03 -31.17 68.2 31.25 39.06 20.02 53.3 150 19 A \%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C310of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
12970 51.6 -36.6 88.2 33.85 39.83 20.87 42.95 - - P H
19455 35.83 -38.17 74 37.3 37.71 16.04 55.22 - - P H
25940 46.2 -42 88.2 40.11 39.28 20.11 53.3 150 327 P H
25940 38.92 -29.28 68.2 32.83 39.28 20.11 53.3 150 327 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 107 12970 51.7 -36.5 88.2 33.95 39.83 20.87 | 42.95 - - P |V
6485MHz 19455 35.11 | -38.89 74 36.58 | 37.71 | 16.04 | 55.22 - - P |V
25940 46.23 -41.97 88.2 40.14 39.28 20.11 53.3 105 18 P \Y,
25940 38.93 |-29.27 68.2 32.84 39.28 20.11 53.3 150 18 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C320of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13050 51.05 -37.15 88.2 33.32 39.75 20.95 42.97 - - P H
19575 34.83 -39.17 74 35.78 38.1 16.12 55.17 - - P H
26100 46.52 -41.68 88.2 40.1 39.5 20.24 53.32 150 257 P H
26100 39.6 -28.6 68.2 33.18 39.5 20.24 53.32 150 257 A H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 115 13050 51.79 -36.41 88.2 34.06 39.75 20.95 | 42.97 - - P \Y
6525MHz 19575 35.63 | -38.37 74 36.58 38.1 16.12 | 55.17 - - P |V
26100 46.48 -41.72 88.2 40.06 39.5 20.24 | 53.32 | 150 8 P \Y
26100 39.64 -28.56 68.2 33.22 39.5 20.24 | 53.32 | 150 8 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C330f C73



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 6 6425~6525MHz
WIFI 802.11ax HE80 Full (Hamronic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
12930 52.07 |-36.13 88.2 34.33 39.87 20.84 | 42.97 - - P H
19395 38.32 -35.68 74 39.55 38.01 16 55.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 103 12930 52.21 |-35.99 88.2 34.47 39.87 20.84 | 42.97 - - P |V
6465MHz 19395 37.02 |-36.98 74 38.25 | 38.01 16 55.24 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C34 of C73

FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 6 6425~6525MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13010 51.96 | -36.24 88.2 34.2 39.79 2091 | 42.94 - - P
19515 36.82 -37.18 74 38.01 37.92 16.08 55.19 - - P
802.11ax
HE160 Full
CH 111 13010 51.97 | -36.23 88.2 34.21 39.79 20.91 | 42.94 - - P
6505MHz 19515 37.13 | -36.87 74 38.32 37.92 16.08 | 55.19 - - P

< I KKKl KKK <K<K <KlK<K|jrjjxfxjxxjxx|xT T | T T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C350f C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(H/V)
13070 5157 |-36.63 88.2 33.85 39.73 20.96 | 42.97 - - P | H
19605 36.87 -37.13 74 37.89 38 16.14 55.16 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 117
13070 51.65 -36.55 88.2 33.93 39.73 20.96 | 42.97 - - P \%
6535MHz
19605 36.48 |-37.52 74 375 38 16.14 | 55.16 - - P |V
\%
\Y
\Y,
\Y
\Y,
\%
\Y,
\%
\Y
\%
TEL: 886-3-327-0868 Page Number : C36 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
13390 52.39 -21.61 74 34.13 40.16 21.23 | 43.13 300 129 P H
13390 4254 | -11.46 54 24.28 40.16 21.23 | 4313 | 300 | 129 | A | H
20085 42.32 -31.68 74 42.75 38.1 16.47 55 150 317 P H
20085 32.42 -21.58 54 32.85 38.1 16.47 55 150 317 A H
26780 49.89 |-38.31 88.2 42.03 40.54 20.83 | 53.51 | 150 | 276 P | H
26780 43.19 |-25.01 68.2 35.33 40.54 20.83 | 5351 | 150 | 276 | A | H
H
H
H
H
H
802.11a
H
CH 149
13390 53.69 -20.31 74 35.43 40.16 21.23 | 43.13 | 400 183 P \%
6695MHz
13390 42.6 -11.4 54 24.34 40.16 21.23 | 4313 | 400 | 183 | A | V
20085 42.62 |-31.38 74 43.05 38.1 16.47 55 150 | 355 P |V
20085 33.07 | -20.93 54 335 38.1 16.47 55 150 | 355 | A | V
26780 47.76 -40.44 88.2 39.9 40.54 20.83 | 53.51 150 7 P \%
26780 42.11 -26.09 68.2 34.25 40.54 20.83 | 53.51 150 7 A \
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C37 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13750 53.15 -35.05 88.2 35.41 39.75 2153 | 43.54 - - P H
20625 46.19 |-27.81 74 46.29 38 16.87 | 54.97 | 150 | 293 P | H
20625 35.93 -18.07 54 36.03 38 16.87 | 54.97 150 293 A H
27500 47.88 -40.32 88.2 40.77 39.6 21.31 53.8 150 274 P H
27500 4231 |-25.89 68.2 35.2 39.6 21.31 53.8 150 | 274 | A | H
H
H
H
H
H
H
802.11a
H
CH 185
13750 51.71 -36.49 88.2 33.97 39.75 2153 | 43.54 - - P \%
6875MHz
20625 46.86 -27.14 74 46.96 38 16.87 | 54.97 150 357 P \%
20625 36.65 | -17.35 54 36.75 38 1687 | 5497 | 150 | 357 | A | V
27500 4756 |-40.64 88.2 40.45 39.6 21.31 53.8 150 5 P |V
27500 42.42 -25.78 68.2 35.31 39.6 21.31 53.8 150 5 A \%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C38 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13070 51.79 -36.41 88.2 34.07 39.73 20.96 | 42.97 - - P H
19605 36.84 -37.16 74 37.86 38 16.14 55.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 51.87 -36.33 88.2 34.15 39.73 20.96 | 42.97 - - P \%
6535MHz 19605 36.33 | -37.67 74 37.35 38 16.14 | 55.16 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C39 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13390 52.89 -21.11 74 34.63 40.16 21.23 43.13 400 100 P H
13390 42.48 -11.52 54 24.22 40.16 21.23 | 43.13 | 400 | 100 A | H
20085 36.78 -37.22 74 37.21 38.1 16.47 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 52.57 -21.43 74 34.31 40.16 21.23 43.13 300 310 P \%
6695MHz 13390 42.47 | -11.53 54 2421 | 4016 | 21.23 | 4313 | 300 | 310 | A | V
20085 37.32 -36.68 74 37.75 38.1 16.47 55 - - \%
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C40 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13750 52.07 -36.13 88.2 34.33 39.75 21.53 43.54 - - P H
20625 38.12 -35.88 74 38.22 38 16.87 | 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 51.52 -36.68 88.2 33.78 39.75 21.53 | 4354 - - P \Y
6875MHz 20625 37.28 | -36.72 74 37.38 38 16.87 | 54.97 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C41 0of C73




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
13130 51.27 -36.93 88.2 335 39.76 21.01 43 - - P H
19695 36.65 -37.35 74 37.39 38.18 16.2 55.12 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 51.78 -36.42 88.2 34.01 39.76 21.01 43 - - P \%
6565MHz 19695 36.43 | -37.57 74 37.17 | 38.18 16.2 | 55.12 - - P |V
\%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C42 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13370 52.63 -21.37 74 34.45 40.08 21.22 43.12 400 321 P H
13370 42.63 -11.37 54 24.45 40.08 21.22 | 43.12 | 400 | 321 A | H
20055 37.28 -36.72 74 37.73 38.1 16.45 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 52.71 -21.29 74 34.53 40.08 21.22 43.12 300 157 P \%
6685MHz 13370 4266 | -11.34 54 24.48 | 40.08 | 21.22 | 4312 | 300 | 157 | A | V
20055 36.93 | -37.07 74 37.38 38.1 16.45 55 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C43 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13770 51.85 -36.35 88.2 34.13 39.73 21.56 43.57 - - P H
20655 36.79 -37.21 74 36.86 38.01 16.89 | 54.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 53.26 -34.94 88.2 35.54 39.73 21.56 43.57 - - P \%
6885MHz 20655 36.59 | -37.41 74 36.66 | 38.01 | 16.89 | 54.97 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C44 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
13250 53.18 |-20.82 74 35.28 39.85 21.11 | 43.06 | 300 | 278 P | H
13250 42.53 -11.47 54 24.63 39.85 21.11 43.06 300 278 A H
19875 36.57 -37.43 74 37.34 37.95 16.33 55.05 - - P H
H
H
H
H
H
H
H
802.11ax H
HE8O0 Full H
CH 135 13250 52.92 |-21.08 74 35.02 39.85 21.11 | 43.06 | 300 | 135 P |V
6625MHz 13250 42.52 -11.48 54 24.62 39.85 21.11 43.06 300 135 A \
19875 35.96 -38.04 74 36.73 37.95 16.33 | 55.05 - - P \%
\%
\Y,
\%
\Y,
\Y
\Y,
\%
\Y
\%
TEL: 886-3-327-0868 Page Number : C45 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13410 51.62 -36.58 88.2 33.33 40.19 21.25 43.15 - - P H
20115 36.79 -37.21 74 37.26 38.04 16.49 55 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 151 13410 51.89 -36.31 88.2 33.6 40.19 21.25 43.15 - - P \%
6705MHz 20115 37.2 -36.8 74 37.67 | 38.04 | 16.49 55 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C46 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13730 51.89 -36.31 88.2 34.11 39.77 21.52 4351 - - P H
20595 38.62 -35.38 74 38.76 38 16.84 | 54.98 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 183 13730 52 -36.2 88.2 34.22 39.77 21.52 43.51 - - P \%
6865MHz 20592 375 -36.5 74 37.64 38 16.84 | 54.98 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C47 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
13330 52.78 -21.22 74 34.78 39.92 21.18 43.1 100 322 P H
13330 43.19 -10.81 54 25.19 39.92 21.18 43.1 100 322 A H
19995 36.39 -37.61 74 37.37 37.61 16.41 55 - - P H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 143 13330 52.62 -21.38 74 34.62 39.92 21.18 43.1 200 228 P \%
6665MHz 13330 43.1 -10.9 54 25.1 39.92 | 2118 | 431 | 200 | 228 | A | V
19995 36.79 -37.21 74 37.77 37.61 16.41 55 - - P \%
\%
Vv
\%
Vv
\%
Vv
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C48 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
13650 53.2 -35 88.2 35.19 39.95 21.46 43.4 - - P H
20475 37.52 -36.48 74 37.91 37.85 16.76 55 - - P
802.11ax
HE160 Full
CH 175 13650 53.18 -35.02 88.2 35.17 39.95 21.46 43.4 - - P
6825MHz 20475 36.77 |-37.23 74 37.16 37.85 | 16.76 55 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C49 of C73

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 7115 99.08 - - 85.73 36.55 15.24 | 38.44 | 301 330 P H
* 7115 91.63 - - 78.28 36.55 15.24 | 38.44 | 301 | 330 A H
7125.02 68.89 -19.31 88.2 55.44 36.65 15.25 | 38.45 | 301 330 P H
7125.02 60.53 -7.67 68.2 47.08 36.65 15.25 | 38.45 | 301 | 330 A H
H
802.11a
H
CH 233
* 7115 95.18 - - 81.83 36.55 15.24 | 38.44 | 100 297 P \%
7115MHz
* 7115 87.65 - - 74.3 36.55 15.24 | 38.44 | 100 297 A \Y
7125.58 67.07 -21.13 88.2 53.61 36.66 15.25 | 38.45 | 100 297 P \%
7125.02 56.69 -11.51 68.2 43.24 36.65 15.25 | 38.45 | 100 297 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C50 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13790 51.89 -36.31 88.2 34.21 39.71 21.57 43.6 - - P H
20685 36.71 |-37.29 74 36.69 38.07 16.91 | 54.96 - - P | H
27580 47.24 -40.96 88.2 40.3 39.4 21.36 | 53.82 150 268 P H
27580 41.85 -26.35 68.2 34.91 39.4 21.36 | 53.82 150 268 A H
H
H
H
H
H
H
H
802.11a
H
CH 189
13790 51.95 -36.25 88.2 34.27 39.71 21.57 43.6 - - P \%
6895MHz
20685 35.87 -38.13 74 35.85 38.07 16.91 | 54.96 - - P \%
27580 46.99 |-41.21 88.2 40.05 39.4 21.36 | 53.82 | 150 | 353 P |V
27580 41.8 -26.4 68.2 34.86 39.4 21.36 | 53.82 | 150 | 353 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C51 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
13990 52.63 -35.57 88.2 34.79 39.98 21.74 | 43.88 - - P H
20985 36.67 |-37.33 74 36.79 37.65 17.13 54.9 - - P | H
27980 49.68 -38.52 88.2 42.18 39.8 21.6 53.9 150 278 P H
27980 44.98 -23.22 68.2 37.48 39.8 21.6 53.9 150 278 A H
H
H
H
H
H
H
H
802.11a
H
CH 209
13990 53.02 |-35.18 88.2 35.18 39.98 21.74 | 43.88 - - P |V
6995MHz
20985 35.75 -38.25 74 35.87 37.65 17.13 54.9 - - P \%
27980 48.3 -39.9 88.2 40.8 39.8 21.6 53.9 150 5 P |V
27980 43.24 | -24.96 68.2 35.74 39.8 21.6 53.9 150 5 AV
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C52 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
14230 52.01 -36.19 88.2 33.98 40.24 21.92 | 44.13 - - P H
21345 354 -38.6 74 35.23 37.73 17.34 54.9 - - P H
28460 50.12 -38.08 88.2 42.42 40.04 21.84 | 54.18 150 277 P H
28460 45.95 -22.25 68.2 38.25 40.04 21.84 | 54.18 150 277 A H
H
H
H
H
H
H
H
802.11a
H
CH 233
14230 52.24 -35.96 88.2 34.21 40.24 21.92 | 44.13 - - P \%
7115MHz
21345 36.27 -37.73 74 36.1 37.73 17.34 54.9 - - P \%
28460 48.88 -39.32 88.2 41.18 40.04 21.84 | 54.18 150 349 P \
28460 44.1 -24.1 68.2 36.4 40.04 21.84 | 54.18 150 349 A \
\%
\
\%
\
\%
\%
\%
\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C53 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7115 103.97 - - 90.62 36.55 15.24 38.44 345 335 P H
* 7115 94.13 - - 80.78 36.55 15.24 38.44 345 335 A H
7125.02 72.37 -15.83 88.2 58.92 36.65 15.25 | 38.45 | 345 | 335 P H
7125.02 62.93 -5.27 68.2 49.48 36.65 15.25 | 38.45 | 345 | 335 A | H
802.11ax H
HE20 Full H
CH 233 * 7115 97.39 - - 84.04 36.55 15.24 | 38.44 | 100 | 307 P |V
7115MHz |« 7115 89.43 - - 76.08 | 3655 | 1524 | 3844 | 100 | 307 | A | V
7125.02 68.35 | -19.85 88.2 54.9 36.65 15.25 | 38.45 | 100 | 307 P |V
7125.02 59.33 -8.87 68.2 45.88 36.65 15.25 | 38.45 | 100 | 307 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C54 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13790 52.75 -35.45 88.2 35.07 39.71 21.57 43.6 - - P H
20685 35.55 -38.45 74 35.53 38.07 16.91 54.96 - - P H
27580 47.5 -40.7 88.2 40.56 394 21.36 53.82 150 276 P H
27580 42.54 -25.66 68.2 35.6 394 21.36 53.82 150 276 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 189 13790 52.17 -36.03 88.2 34.49 39.71 21.57 43.6 - - P \%
6895MHz 20685 37.04 | -36.96 74 37.02 | 38.07 | 16.91 | 54.96 - - P |V
27580 49.21 |-38.99 88.2 42.27 39.4 21.36 | 53.82 | 150 | 353 P \%
27580 4376 | -24.44 68.2 36.82 39.4 21.36 | 53.82 | 150 | 353 AV
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C55 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13990 52.13 -36.07 88.2 34.29 39.98 21.74 43.88 - - P H
20985 35.65 -38.35 74 35.77 37.65 17.13 54.9 - - P H
27980 49.47 -38.73 88.2 41.97 39.8 21.6 53.9 150 278 P H
27980 44.71 -23.49 68.2 37.21 39.8 21.6 53.9 150 278 A H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 209 13990 53.07 -35.13 88.2 35.23 39.98 21.74 | 43.88 - - P |V
6995MHz 20985 36 -38 74 36.12 | 37.65 | 17.13 | 549 - - P |V
27980 48.52 -39.68 88.2 41.02 39.8 21.6 53.9 150 5 P \Y
27980 44.67 -23.53 68.2 37.17 39.8 21.6 53.9 150 5 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C56 of C73

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

14230 5251 -35.69 88.2 34.48 40.24 21.92 44.13 - - P H

21345 36.03 -37.97 74 35.86 37.73 17.34 54.9 - - P H

28460 49.3 -38.9 88.2 41.6 40.04 21.84 54.18 150 276 P H

28460 44.86 -23.34 68.2 37.16 40.04 21.84 54.18 150 276 A H

H

H

H

H

H

H

802.11ax H

HE20 Full H

CH 233 14230 52.54 -35.66 88.2 34.51 40.24 21.92 44.13 - - P \%

7115MHz 21345 35.91 | -38.09 74 35.74 | 37.73 | 17.34 | 549 - - P |V

28460 49.46 -38.74 88.2 41.76 40.04 21.84 54.18 150 348 P \Y,

28460 45.19 -23.01 68.2 37.49 40.04 21.84 54.18 150 348 A \Y,

\%

\%

\%

Vv

\%

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C57 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7115 103.21 - - 89.86 36.55 15.24 | 38.44 292 337 P H
* 7115 95.42 - - 82.07 36.55 15.24 38.44 292 337 A H
7125.02 78.27 -9.93 88.2 64.82 36.65 15.25 | 38.45 292 337 P H
802.11ax 7125.02 67.03 | -1.17 | 682 5358 | 36.65 | 1525 | 3845 | 292 | 337 | A | H
HE20 H
Partial H
106/54 * 7115 98.82 - - 85.47 36.55 15.24 | 38.44 250 304 P \%
CH 233 * 7115 90.76 - - 7741 | 3655 | 1524 | 3844 | 250 | 304 | A |V
7115MHz 7125.02 7385 |-1435| 882 60.4 | 36.65 | 1525 | 3845 | 250 | 304 | P |V
7125.02 62.42 -5.78 68.2 48.97 36.65 15.25 | 38.45 250 304 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C58 of C73

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7085 102.82 - - 89.69 36.34 15.21 | 38.42 | 217 | 345 P H
* 7085 94.47 - - 81.34 36.34 15.21 38.42 217 345 A H
7125.84 541 -34.1 88.2 40.64 36.66 15.25 38.45 217 345 P H
7125.3 4431 | -23.89 68.2 30.86 36.65 15.25 | 38.45 | 217 | 345 A | H
802.11ax H
HE40 Full H
CH 227 * 7085 98.74 - - 85.61 36.34 15.21 | 38.42 | 100 | 300 P |V
7085MHz | * 7085 89.89 - - 76.76 | 36.34 | 1521 | 3842 | 100 | 300 | A | V
7225.74 52.31 |-35.89 88.2 38.44 37.05 15.36 | 38.54 | 100 | 300 P |V
7221.24 43.07 -25.13 68.2 29.21 37.04 15.35 38.53 100 300 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C59 of C73
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13850 52.32 -35.88 88.2 34.62 39.75 21.63 43.68 - - P H
20775 36.84 |-37.16 74 36.8 38 16.98 | 54.94 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 195 13850 51.78 |-36.42 88.2 34.08 39.75 21.63 | 43.68 - - P |V
6925MHz 20775 38.04 |-35.96 74 38 38 16.98 | 54.94 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
14010 53.31 -34.89 88.2 35.44 40.01 21.76 43.9 - - P H
21015 37.63 -36.37 74 37.52 37.86 17.15 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH?211 14010 52.69 -35.51 88.2 34.82 40.01 21.76 43.9 - - P \%
7005MHz 21015 37.64 | -36.36 74 3753 | 37.86 | 17.15 | 54.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14170 52.56 -35.64 88.2 3451 40.24 21.88 44.07 - - P H
21255 38.09 -35.91 74 37.88 37.82 17.29 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 227 14170 52.82 -35.38 88.2 34.77 40.24 21.88 44.07 - - P \%
7085MHz 21255 37.48 | -36.52 74 37.27 | 37.82 | 17.29 | 54.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7085 104.81 - - 91.68 36.34 15.21 | 38.42 250 341 P H
* 7085 97.56 - - 84.43 36.34 15.21 38.42 250 341 A H
7214.4 52.23 -35.97 88.2 38.39 37.03 15.34 | 38.53 250 341 P H
802.11ax 7165.98 4272 | -25.48 682 2899 | 3693 | 1529 | 3849 | 250 | 341 | A | H
HE40 H
Partial H
242/62 * 7085 101.22 - - 88.09 36.34 15.21 | 38.42 400 338 P \%
CH 227 * 7085 92.74 - - 79.61 | 36.34 | 1521 | 3842 | 400 | 338 | A |V
7085MHz 7239.24 52.06 |-36.14| 882 38.16 | 37.08 | 1537 | 3855 | 400 | 338 | P | V
72414 42.46 -25.74 68.2 28.56 37.08 15.37 | 38.55 400 338 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 7025 101.8 - - 88.92 36.1 15.15 | 38.37 | 250 | 333 P H
* 7025 93.95 - - 81.07 36.1 15.15 38.37 250 333 A H
7233.04 51.56 |-36.64 88.2 37.67 37.07 15.36 | 38.54 | 250 | 333 P H
7177.92 43.28 | -24.92 68.2 29.51 36.96 15.31 38.5 250 | 333 A | H
802.11ax H
HES8O0 Full H
CH 215 * 7025 97.72 - - 84.84 36.1 15.15 | 38.37 | 100 | 304 P |V
7025MHz | * 7025 89.92 - - 77.04 36.1 1515 | 38.37 | 100 | 304 | A | V
7201.84 51.94 |-36.26 88.2 38.13 37 15.33 | 38.52 | 100 | 304 P |V
7203.14 43.25 -24.95 68.2 29.43 37.01 15.33 38.52 100 304 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C64 of C73
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FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
13890 51.9 -36.3 88.2 34.19 39.79 21.66 43.74 - - P H
20835 37.32 -36.68 74 37.16 38.07 17.02 | 54.93 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 199 13890 51.99 -36.21 88.2 34.28 39.79 21.66 43.74 - - P \%
6945MHz 20835 37.22 | -36.78 74 37.06 | 38.07 | 17.02 | 54.93 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
14050 52.41 -35.79 88.2 3451 40.05 21.79 43.94 - - P H
21075 37.48 -36.52 74 37 38.2 17.18 54.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES8O Full H
CH 215 14050 52.26 -35.94 88.2 34.36 40.05 21.79 43.94 - - P \%
7025MHz 21075 36.99 |-37.01 74 36.51 38.2 17.18 | 54.9 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 7025 107.35 - - 94.47 36.1 15.15 38.37 240 334 P H
* 7025 97.5 - - 84.62 36.1 15.15 38.37 240 334 A H
7126.18 62.14 -26.06 88.2 48.68 36.66 15.25 | 38.45 240 334 P H
802.11ax 7125.92 44.62 -23.58 68.2 31.16 36.66 15.25 | 38.45 240 334 A H
HES0 H
Partial H
484/66 * 7025 100.95 - - 88.07 36.1 15.15 | 38.37 100 302 P \%
CH 215 * 7025 92.97 - - 80.09 36.1 1515 | 38.37 | 100 | 302 | A | V
7025MHz 7131.38 59.39 |-28.81| 882 4588 | 3671 | 1526 | 3846 | 100 | 302 | P | V
7127.22 44.02 -24.18 68.2 30.55 36.67 15.25 38.45 100 302 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR4111080

Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6985 103.75 - - 91.01 35.97 15.11 38.34 250 343 P H
* 6985 95.01 - - 82.27 35.97 15.11 38.34 250 343 A H
7142.44 54 -34.2 88.2 40.38 36.82 15.27 | 38.47 | 250 | 343 P H
7125.48 46.26 | -21.94 68.2 32.81 36.65 15.25 | 38.45 | 250 | 343 A | H
802.11ax H
HE160 Full H
CH 207 * 6985 98.82 - - 86.08 35.97 15.11 | 38.34 | 100 | 302 P |V
6985MHz | 6985 90.7 - - 7796 | 3597 | 1511 | 3834 | 100 | 302 | A | V
7144.68 52.96 |-35.24 88.2 39.31 36.85 15.27 | 38.47 | 100 | 302 P |V
7130.28 44.84 | -23.36 68.2 31.34 36.7 15.26 | 38.46 | 100 | 302 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C68 of C73
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Band 8 - 6875~7125MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13970 52.13 -36.07 88.2 34.31 39.94 21.73 43.85 - - P H
20955 36.55 -37.45 74 37 37.35 17.11 54.91 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 Full H
CH 207 13970 52.15 -36.05 88.2 34.33 39.94 21.73 | 43.85 - - P \Y
6985MHz 20955 36.22 | -37.78 74 36.67 | 37.35 | 17.11 | 54.91 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Report No. : FR4111080

Band 8 - 6875~7125MHz

WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6985 98.69 - - 85.95 35.97 1511 38.34 274 336 P \%
* 6985 89.79 - - 77.05 35.97 15.11 38.34 274 336 A \%
7134.44 67.01 -21.19 88.2 53.47 36.74 15.26 38.46 274 336 P \%
802.11ax 7133.8 50.84 |-17.36| 682 373 | 3674 | 1526 | 3846 | 274 | 336 | A | V
HE160 H
Partial H
996/68 * 6985 102.12 - - 89.38 35.97 1511 38.34 100 301 P H
CH 207 * 6985 92.27 - - 7953 | 3597 | 1511 | 3834 | 100 | 301 | A | H
6985MHz 7131.24 66.96 |-21.24| 882 5345 | 3671 | 1526 | 3846 | 100 | 301 | P | H
7131.24 51.66 -16.54 68.2 38.15 36.71 15.26 38.46 100 301 A H
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI 802.11ax HE8O0 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
31.53 25.18 |-14.82 40 35.22 24.26 1.29 35.59 - - P H
75.56 22.64 -17.36 40 43.05 13.41 1.73 35.55 - - P H
133.7 29.93 |-13.57 43.5 45.29 17.83 2.27 35.46 - - P H
272 31.47 -14.53 46 44.54 19 3.11 35.18 - - P H
471.2 29.16 -16.84 46 36.39 23.37 4.08 34.68 - - P H
952 35.26 |-10.74 46 31.6 30.85 5.78 32.97 - - P H
H
H
H
H
H

802.11ax
H

HES8O Full
L 52.27 3291 -7.09 40 53.3 13.72 1.45 35.56 - - P \%
91.03 29.25 -14.25 43.5 48.02 14.89 1.87 35.53 - - P \Y,
143.56 249 -18.6 43.5 40.16 17.83 2.35 35.44 - - P \%
252.8 26.78 -19.22 46 40.11 18.87 3.01 35.21 - - P \%
857.6 34.16 -11.84 46 32.8 29.24 5.49 33.37 - - P \Y,
957.6 36.65 -9.35 46 32.81 30.99 5.79 32.94 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C72 of C73
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR4111080

A calculation example for radiated spurious emission is shown as below:

FAX: 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 @ P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuVv/m) — 88.2(dBuV/m)
= -32.75(dB)
For Average Limit @ 5925MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54(dBpV/m)
2. Margin (dB) = Level(dBpyV/m) — Limit Line(dBuV/m)
= 43.54 (dBuV/m) — 68.2(dBuV/m)
= -24.66(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C73 of C73




ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Appendix D. Radiated Spurious Emission Plots

Temperature : 19.5~23.5°C
Test Engineer : John Chuang, David Dai and Howard Huang
Relative Humidity : 64.9~70.7%
TEL: 886-3-327-0868 Page Number : D1 of D90

FAX: 886-3-327-0855
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Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CHO1 5955MHz

6+7 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHz SWT:Auto
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TEL: 886-3-327-0868
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO1 5955MHz

6+7

Vertical

Fundamental

Avg.
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Repo

rt No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Horizontal

Fundamental
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freauenoy Wiz Froquoncy M)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) By vate 20240220 - vate 20240220
1300 1300
1200 1200
10g 10
TN
1000 100
a00) s00)
700 700 s e
- 7 B T 11 A N Y
500] — = s00]
T e 400 —— =
300 30.0] -
200 200)
100 100
5525 550 ED 500 ET £ SoEEaes o5 7000 e 000, £ Sooo 200
Froquoncy () Froquoncy ()
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D4 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 20240229

N T RURENNL

25 ELD 570, 5890, D 5930, S50 5985
Frequency (MHz)
+03CH20-HY
Condition + PEAK_BE(UNTT)_GE 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @8

Date: 20240229

a0 MM’"

ST T T

PEAK(UNI G

-

000 2000, 3000, 4000, 5000.
Frequency (MHz)

Site £ 03CH20-HY

Condition PEAK(UNTI)_GE 3m 91200_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 20240229

1 IR S

1~

1

f

-

25 5850, 5870,

5390 5910, 5930,
Frequency (M)

£ 03CH20-HY

Condition + AV6_BE(UNIT)_GE 3m 9120D_02360_231030 VERTICAL

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

5950, 5965

Condition

el (dBuvim)

Date: 20240229

e

300 R

e R 1

S

AvG(uN 6E:

N

000 2000 3000, 5000,

4000
Frequency (MHz)

Site 03CH20-HY
AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D5 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.270KHz SWT:Auto

o
1o 1
w0 MW wo || M
w MWWWW o
Y wd S S W———
MW
400 w00l i
wd s
VI I o0 o0
- roquny e
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
ROW-I000.000KHZ VBWA300000KHZ SWTAuto RW-1000.000K+2 VBW: 30000002 SWT-Auto
Peak
1
900 v a0
700/ // 700] AvG(UNI, |5
o N ad 1] HH
W g
50| _/_j\f\d’/ 50,0
300 30.0| V\WVW
200
ey e ey e
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AAVG(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D6 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 5955MHz

6+7

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.270KHz SWT:Auto

) aBovim) vate: 20240229 J oo vate 2020220
130 1300
1209 1200
109 rm 10
1009 ) m
%00 s0q) o
: o
w00 o w0l
700 700
o0 W’“ MW s0d
Y E——— U L 509 I e
400 00| M"’M
o
300 200
200 200
100 100
% 2 B0 5300 e T Eoa o700 E o 500 Saoe. 7
reaueney (M) Freauency ()
Site :03CH20-HY Site. 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J By vate 20240220 o ovim) vate 20240220
1300 1300
1200) 1200
10g 10
1000 100
s00) i s0q)
a0l w0
700, 700 AVG(UNI) 6E
a0l ] 0l |
500 j\/w 504 |
40, ngk__‘_______,_/\-/""\ 400] L |
e —
P —
300 300 S
200 200
100 100
2 e D £ e £ o w7 5000 0. 5000 00 z
reausncy (i) recuency (e
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
 RBW-1000.000KHz VBW:0.270KHz SWTiAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D7 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CHO3 5965MHz

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0470KHz SWT:Auto

) @B Date: 20240229 el gBuvim) Dote: 20240229
1300 1300)
1200 1200)
1100 A 1100
1009 [ Y g
909 04| peAKuM 5t
oo 1 e A
700) 704
500) ; 600
50.0) T L L JNV 50.0) WWMM»«—“)) R anan
400 400 WMWWW "
300 300
200) 204
100 100
05 s seso S0 S0 590 G0 seso 970 sads 00 7000 3000, 000, ET 000, 20
Frequency (Wiz) Frequency (WHz)
site $03CH20-HY site 03CH20-HY
Condition + PEAK_BE(UNII)_6€ 3m 9120D_02360_231030 HORIZONTAL Condition + PEAK(UNIT)_6€ 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Peak
) @Buvim) Date: 20240229 el gBuVim) Date: 20240229
1300] 1300)
1200 1200
1100 1100
100] NV 1000]
900 90|
80 800
700| 700 vt lse
s A | e e
50| 1~ 500 _’,/\/JJ \M_‘/_/
00 00 T
300| 00 i immmmi
200 200
100] 100
G5 s, S0 sa. 0. sew0. G s 50 595 00 700, 3000, 000, ETS 000, 20
Frequency (WHs) Frequency (WHz)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120>_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120>_02360_231030 HORIZONTAL

RBW:1000.000KHz VBW:0.470KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D8 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CHO3 5965MHz
6+7 Vertical Fundamental
oo YAk
e T T T
60.0) 1 W 60.0|
LY e S L S04 ittt .MMWW N
400 00| e
P e
2
T S ;
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
woq N
e
wd
700 70.0| AVG(UNI) |6E
Py / 500 | H
50| Lo 500]
a B —— —
o~ S E— —
300| 1Y B
d
I I 8 L ;
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
RBVELO0D000ks Ve ATeRe St ABATOO0 000k VB AT oA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D9 of D90



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Partial 242 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7 Horizontal Fundamental

w0
o
104 / i
0.0 o 90.0f PEAK(UNI)_ 6E.
500 e w1
700 WM 700
s g
L S N W
S
400 00| M
09 Sogf
e me e W e wE s o0 w000 0
rraaency ) -
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
RBW:I000.000KH VBW:3000000KHz SWTAuto RBW:1000.000KHz VBW:3000.000kHz SWTAuto
o

1000 1000
50| "M(? 904
800 80
700) v 700 P

A A ——
400 400) S e

309 :n»WW”*/J

200] 200

100 100

05 B30 550, 5070 5890 69f0. 5930 59%0. 5970, 5905 000 2000 3000, 000, 5000, 000, 7200
Freaquency (MHz) Frequency (M)

site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D10 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE40 Partial 242/61 CHO3 5965MHz

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20240229

1000 f/" V‘WW

0.0) ) W,,W

B Date: 20240229

PEAK(UNI G

e R | e

Avg.

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto

NPT LA
-
T
Site :03CH20-HY Site 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1000 J\/\W 1004
s
" W
700} - 00| AvG(uN o€
s00] o 600 I K
500 e 500 ,/
RN S
30.0| 30.0| WW
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition

AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D11 of D90



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CHO7 5985MHz
6+7 Horizontal Fundamental
g
204
1004 % W 1000
0.0 90.0| PEAK(UNI) |GE
wl T T
A
600 g o ol gl 600]
et A L—
MM«W
s
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
RO T000D00KS VoW 3000 D00k WA RO 1000000K2 VoW 3000 000K WA
Peak
204
10| (\/\/—\/\/\/\ VN 100.0|
e
- ‘ 70.0| AVG(UNI |GE
wd , %/ wf M
500l S 504
- I I Y —
30.0/ 30.0) ,,w"*'/w/
d
Site :03CH20-HY Site 03CH20-HY
Condition  AV6_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AVG(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL
ROWEL00D000K s VoW 000k SWrkAY RO TO00000K 1 VoW D00k WA
Avg.

TEL: 886-3-327-0868

Page Number : D12 of D90
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CHO7 5985MHz

6+7

Vertical

Fundamental

Avg.

) @Buvim) Date: 2024.02.20 A (0B Date: 20240220
1300 1304
1200 1200)
1100 1100
1009 Wl VMMW 1000]
a0 904 peaKuM |5
s00) o0 I
700) - 704
600 W‘N g 600 M/
oo
oot o B S e
9 O a5
300 304
200) 200
100 100
55 S st s 0 S0 S0 6010 6025 00 7000 3000 000 5000 E 7
Frequency (WHa) Frequency (WH)
site +03CH20-HY site +03CH20-HY
Condition + PEAK_BE(UNIT)_GE 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120>_02360_231030 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Dote: 20240229 el gBuvim) Dote: 20240229
1300 1304
1200 1200)
1100 1100
1000] 1000
N
90| JaVava RVAEN 90|
804 800
700) 700| avorumn s
50 T 600 I
500 500 VJ_/
[
400 400 PR
S T =
300| 300
200 204
100] 100]
o5 o0 sl s w0 o0 50 60i0 6025 00 7000 3000 000 5000 C T
Frequency (WH) Frequency (WH)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE(UNIT)_GE 3m 9120>_02360_231030 VERTICAL Condition AVG(UNIT)_6E 3m 9120b_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:L00OKHz SWT:Auto

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D13 of D90



ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HESO Partial 484 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7 Horizontal Fundamental

w0
10
1000) /ﬁm\" e A 1000
o
s00 W } 0 reasgon e
509 w1
AWV Vi Pl f

- :::: ] %\WM

T e
400) 400

g T
300 309
200 209
100 100
65 ET N T TR N 00 7000 D 000 £ E 20
Froquency (WHe) roquency (i)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) (@wuvim) Dates 20240229 e aBovim) Dates 20240229
1300 1300
1200 1200
110 o]
1000 NN 100.0|
500 400
700 S 700 avowunse
00 S N TN VAR 60 NH i \
ESE RRUES MQ/JL —
00| 400  ——r—
300 300 T
200 200
100 109
o5 S mi G seo S0 s 600 6azs 00 700, T 000 £ £ 20
roquency (Mit) roquency (i)
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition AV6(UNIT)_6E 3m 91200_02360_231030 HORIZONTAL

+ RBW:1000.000KHz VBW:0.620KHz SWT:Auto RBW:1000.000KHz VBW:0.620KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D14 of D90



ssamonas. FCC RADIO TEST REPORT

Report No. : FR4111080

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE8O Partial 484/65 CHO7 5985MHz

6+7

Vertical

Fundamental

Avg.

. vate 20240229 - vae 20240228
1300 1500
1200 1200
09 N o)
1000 . N 1000
" A | —
s A 500 |
00| ol 704
o o0
e
500 500
powoe
400 400 mew"“w
09 509
204 209
10d 100
N I S T oz D D e C 7
+recuency ke Freduencs )
Site :03CH20-HY Site. 1 03CH20-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
I e 20240229 I vae: 20240229
1300 1500
1200 1200
o) o)
1000 - 1000
- o W———
s [/ i
700 700 AVG(UNI) 6E
600 P s00) I i
o —
and ad S
SO e
30.0/ 3000
20 20
100 100
T I L oo %o o o 5o E 7
reauency i) Freauency i)
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 VERTICAL Condition AV6(UNII)_6E 3m 9120D_02360_231030 VERTICAL
 RBWAI000.000K+z VBW:0.620K+Hz SWT-Auto

RBW:1000.000KHz VBW:0.620KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D15 of D90



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

6+7

Horizontal Fundamental

Avg.

- oo 20240220 — Date: 20240229
1300 1204
1204 1204
g 109
1000 W/WM)A‘AM"\,W“V\ 1000
0.0 90.0f PEAK(UNI)_ 6E.
w00 s0d |
709 | 704
s A NW i a0l
500 500 g s i
400 00| WWMW
%04 s0d
200 204
10d 10d
7o Sato. Sasn, Susn 5970, 59%. 5970, SN0 FRRD 5070 595 OO, 60%. GuBD. SoTa, 8105 TR ) 5ot oo, oo w 720
reasency (e Frequency i)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK(UNIT)_6E 3m 9120D_02360_231030 HORIZONTAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 ) bates 0240220 o v Date: 20240220
1300 1204
1200 1204
1ol 109
100 100
%01 JW\/\/W/\L'WV NAVAVOPS s0g
w0l s0d
100 704 v se
|~
o0l s0d |
N
504 s0d
40.0( \/‘\/V‘\A/\/\/\/\/ 40.0|
y [ .
P ——
200 300
200 204
10 10d
7o G870, Sas0 SaEa 5070 595 970, Fad0. Fuk0 5070 5006 070 60%0. G060, GuT 505 o200 5ot Todo. £ ot T2
Freauoncy (e Freauoncy i)
Site :03CH20-HY Site. 03CH20-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL Condition

AV6(UNIT)_6E 3m 9120D_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto RBW:1000.000KHz VBW:1.600KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR4111080

A (@Buvim) Date: 2024.02.29 A dBuvim) Date:2024.02.20
1300 1300
1200 1200
1109 o
1000 1000
s0d iy s0d e
500 w0 I
700 T 700
WWW 9
500 s0.f
T
100 oo
309 304
200 200
100 100
785 5610, 5830 5850, 5870, 5890, 5970, 5030 5050 5970, 5990, G0T0. 6030 G050, 6070 6105 000 700 om0 000 ETD o T
Frequency (WHz) Frequency (MHz)
site +03CH20-HY site +03CH20-HY
Condition + PEAK_BE(UNIT)_6E 3m 91200_02360_231030 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A @Buvim) Date: 2024.02.29 el (@Buvim) Date: 2024.02.29
1300 1300
1200 1200
1o o
1000 1000
900] AL \“/VJ\/\A,\,\/\,\ 00|
500 a0
70 700) VG se
50| AR 600 I
V
s00| VS as 500 j
400 A 40 e P h— =1
I —
300 L
200 200
100 100
785 5610, 5630, 5050, 5870, 5890, 6910, 5930 5950 5070, 5990, 6010, 6030 6050, 6070 6105 000 200, 3000, 000 5000, & 7
Frequency (MHz) Frequency (WHz)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE(UNII)_6E 3m 9120D_02360_231030 VERTICAL Condition AVG(UNII)_6E 3m 9120>_02360_231030 VERTICAL
+ RBW:1000.000KHz VBW:1600KHz SWT:Auto RBW:1000.000KHz VBW:L600KHZ SWT:Auto

TEL: 886-3-327-0868

Page Number : D17 of D90
FAX: 886-3-327-0855



ssamonas. FCC RADIO TEST REPORT

Report No. : FR4111080

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Partial 996 (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Partial 996/67 CH15 6025MHz

6+7

Horizontal

Fundamental

A (@Buvim) Date: 20240229

Avg.

+ RBW:1000.000KHz VBW:0.910KHz SWT:Auto

- o 0240228
o wad
o wad
o oo
N
1009 VWA, e 1000
o AN | V wd -
I |
80.0| ! 80.0|
g gy o
609 W\WMWW '(J w0
509 500 -
R oo
100 Py T
o wd
204 ad
o ud
o s See S Soae. G So% aRG S E5%0. a Go% o0 T ooz i O — 720
e -
Site :03CH20-HY Site. 03CH20-HY
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